47 CFR PART 15 SUBPART C TEST REPORT
for
Radio Walkie Talkie
Model No.: SC782
FCC ID: 2B0O38-SC782

of

Applicant: Stellar Wavez Communications LLC
Address: 17595 Harvard Ave. Suite C #4050, Irvine, California, U.S.A.

Tested and Prepared
by
Worldwide Testing Services (Taiwan) Co., Ltd.
FCC Registration No.: TW1072, TW1140, TW1146, TW1477, TW0037

Industry Canada filed test laboratory Reg. No.: 20037, 31634

T
A
A

Report No.: W6M22411-23911-C-2

6F, NO. 58, LANE 188, RUEY-KUANG RD., NEIHU TAIPEI 114, TAIWAN, R.O.C.
TEL: 886-2-66068877 FAX: 886-2-66068879 E-mail: wts@wts-lab.com



mailto:wts@wts-lab.com

SAFg
>
)

Q&

gy ons

JEME.

S

g D""\%

Worldwide Testing Services(Taiwan) Co., Ltd.

o

Registration number: W6M22411-23911-C-2
FCC ID: 2BO38-SC782

TABLE OF CONTENTS
1. GENERAL INFORMATEON ..ottt e e e e et e e e e e e e e e e e e e e eeaes 3
1.1 (@ X =TT 3
1.2 TESTING LABORATORY ttuutiteeetttesstnusssesssssesssssssssssssssssssntssesssesssssnttteesteesss et 4
1.2.1 LOCATION .ttt et e ettt e e e e e e e ———ttae e e e e e e —————aeeaaaaa——— 4
1.2.2 Details Of ACCrEAITAtION SEALUS ........eeeeeeeeeeeeeeeeeeeee ettt eeeeeeeeeesesenenennennnnne 4
1.3 DETAILS OF APPROVAL HOLDER ....cututettttutetessassetessssessssssssessnssssssnssesssansssestessssnneesssone s 5
1.4 AAPPLICATION DETAILS +.tttvttttvtstssssesesssssssssessssssssssssssssssssssss e s s ssss s s s s ss e sse s s e s e et s s e s e e sesenenennnnnnnnns 5
1.5 GENERAL INFORMATION OF TEST ITEM .. eeeetteetteteeseeeeeeeeessseasseessssssssssnsssessssssssssnnssssessseesssnnnns 5
1.6 TEST STANDARDS. ...ctitttttttttetttttt ettt ettt ettt ettt ettt trtttt ettt ttttt ettt ettt ettt ittt ettt et ettt ettt ittt rertrererteteeeereeeeees 6
2. TE CHNIC AL TEST oottt ettt 7
2.1 SUMMARY OF TEST RESULTS -t eeetteeetttaeeeeeeeeeeeeeeaaasseeeeeeesneeaassseeeresennnnaassesereeeennnnaassseeeseeennnnans 7
2.2 T EST ENVIRONMENT «ttttttuuteteeeteesssssnsssesssssssssssnsssesssssssssnntssesssesssssnntrteesseessssnrreeeteessmmnreeens 7
2.3 DESCRIPTION OF TESTED SY STEM . ..uiitiiteetueeteeeeeeeeeeeeaaeeeeeeeeeeeeaaaseseeesssenssassseseessesnnnaassseeeeeennns 8
2.4 TEST EQUIPMENT LIST oottt 9
2.5 GENERAL TEST PROCEDURE ... coiieeee ettt ettt e e e e e e e e e e e e e e e e e e e e e e eeneeeeeeeeeeennnnan 10
3. TEST RESULTS (ENCLOSURE) ..ottt ettt 11
4, MODULATION CHARACTERISTICS ..ot eitteaaaeseseaeassessassssesssessnsnsssnnnnes 12
41 TEST PROCEDURE .....ccttttttttttttettttee ettt et ettt ettt ettt ettt ettt ettt ettt ettt ettt ettt ettt ettt e ettt et e et ettt e et e e e ertrereeeeereeeeees 12
4.2 B ] =5 =2 TR 12
4.3 TEST RESULT S cittititiittteittetttttettsttetetttttetett ettt ettt t ettt et ettt ettt et ettt ettt ettt ettt ettt ettt e e et ettt teere et e teererereeereeees 13
43.1 AUCIO FreqUENCY RESPONSE. ......eeiiiiirieestieiesiee e et e sttt sttt seesbeebesseesbeeneesneesbeenaens 13
4.3.3 Necessary BanaWidth...........ccooeiieiiiecc e 13
5. FREQUENCY STABILITY Lttt sttt e e e e e nneaeenes 17
51 T EST PROCEDURES. ...t eeeee et ettt et e e e et e e e et e e e et e e e e et e e e e e e e eeee e e e eeeeneeeeeeneseeeennnreeennnnaeeees 17
5.2 LIS ] = 1= 17
53 B SR ST U TR 18
6. TRANSMITTER OUTPUT POWER ...ttt ettt e e e e e e 24
6.1 T E ST PROCEDURES. ....uutiittttteetetattesesstsesesssseseesssesessateseesateeessateeeesstesssssnteesestntessessnresessnreeees 24
6.2 TEST SETUP .oiiiiiiieeeeeee ettt ettt ettt ettt ettt ettt ettt ettt et ettt ettt ettt e et et ettt et ettt et et e e e e et et e e e e e e reeeeees 24
6.3 B SR ST U TR 25
6.3.1 CONAUECTEA POWET ... et e ettt e e e et e e ettt e e e e e e e e e e eees 25
7. E M LS S ON M A S S ettt e et e et e e e e e e e e e e e eeeeeeeen e e e eeeeeeeennes 29
7.1 TEST PROCEDURES. ...t eeeee ettt et e e et e e e e et e e e e et e e e ee e e e e e e e eeeee e e e eeeenn e eeeeenneseeeennareeennnnreeees 29
7.2 LIS ] = 1= 29
7.3 B ST RESULT it ettt ettt ettt e e et e e e et e e e e et e e e e e e e e e ee e e e e e e ann e eeeeteeeeeenareeennnaneeees 29
8. TRANSMITTER SPURIOUS RADIATED EMISSION ..o 33
8.1 T E ST PROCEDURES. ....uutiittttteetetutteseestsesessssessessnsesessatesee s teeesssteeeessteessssnteeeestntessessnreeessnreeees 33
8.2 TEST SETUP «oiiiiieieieeeee ettt ettt ettt ettt ettt ettt et et ettt et ettt et e e et et ettt et ettt et et e e et et e e e e e e e e reeeeees 33
8.3 B SR ST U TR 34

Worldwide Testing Services(Taiwan) Co., Ltd. Page 1 of 48



_EMe. ,

S

™

g™

-SAFg
ey
Moo

Worldwide Testing Services(Taiwan) Co., Ltd.

o

gy ons

Registration number: W6M22411-23911-C-2
FCC ID: 2BO38-SC782

9. TRANSMITTER SPURIOUS CONDUCTED EMISSION.......ooiiieeeeee e 35
9.1 T E ST PROCEDURES. ...ccttttuttteetttetsttassssestseessssstsseesteesssssnttseettessssssarttessteesssssartreseseeesssnnnrreesess 35
9.2 Y ] =5 2T 35
9.3 L1 =S T T 35

10. TRANSIENT FREQUENCY BEHAVIOR ...t 42
O Rt R I Sy =T ) = o 10 = 1 TR 42
B0, TEST SETUP oiiiiiiiieeee oo ettt e e e e e e et e ee e eaeeeeeeeeeeetea e s seeeaeeeessea s seeaessensssnsseeeeseensnsnnnsseeeeeeennes 42
J0.3 T EST RESULT ettt ns s nnnnnnnnns 43

11. RECEIVER RADIATED SPURIOUS EMISSION .....uuuiiiiiiiiiiiiiiiiiiiiiseieisieseernrsesesesssenssnnnnnes 46
L1.1 T EST PROCEDURES. ...ttt sssssessses s s s esssnssnsnnnnnnnnnnns 46
L0 2 T EST SETUP oiiiiiiieie oo ettt et e e e e et e ee e easeeeeeeeeeetea e s eeeeeeeeesseansseeeeseensssnsseeeeseensnsnnnnseeeseeennes 46
L0 3 TEST RESULT ¢ttt ettt et e ettt e e e e e e e e e e e e e e e eeeeeeee e e e e eeeeeeeennnnaaneenaeeeennns 47

Worldwide Testing Services(Taiwan) Co., Ltd. Page 2 of 48



JEME.

sWISe Worldwide Testing Services(Taiwan) Co., Ltd.
1'0’1 VD\"“\?

Registration number: W6M22411-23911-C-2
FCC ID: 2BO38-SC782

1. General Information
1.1  Notes

The purpose of conformity testing is to increase the probability of adherence to the essential
requirements or conformity specifications, as appropriate.

The complexity of the technical specifications, however, means that full and thorough testing is
impractical for both technical and economic reasons.

Furthermore, there is no guarantee that a test sample which has passed all the relevant tests conforms to
a specification.

Neither is there any guarantee that such a test sample will interwork with other genuinely open systems.
The existence of the tests nevertheless provides the confidence that the test sample possesses the
qualities as maintained and that is performance generally conforms to representative cases of

communications equipment.

Laboratory disclaimer-

1. The test results of this test report relate exclusively to the item tested as specified in 1.5.

2. The test report may only be reproduced or published in full.

3. Reproduction or publication of extracts from the report requires the prior written approval of the
Worldwide Testing Services(Taiwan) Co., Ltd.

4. Antenna gain is provided by applicant and laboratory issue relevant data and results.

Tester:
April 02, 2025 Rick Chen R ick Chen.
Date WTS-Lab. Name Signature

Technical responsibility for area of testing:

April 02, 2025 Kevin Wang K&th WG"‘"‘J’ '

Date WTS Name Signature

Worldwide Testing Services(Taiwan) Co., Ltd. Page 3 of 48
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1.2  Testing laboratory

1.2.1 Location

10m OATS
No.5-1, Lishui, Shuang Sing Village, Wanli Dist.,
New Taipei City 207, Taiwan (R.O.C.)

3 meter semi-anechoic chamber/Conducted Emission
No. 99, Sec. 1, Balian Rd., Xizhi Dist.,
New Taipei City 221032, Taiwan (R.O.C.)

Worldwide Testing Services (Taiwan) Co., Ltd.
6F., No. 58, Ln. 188, Ruiguang Rd., Neihu Dist.,
Taipei City 114 , Taiwan (R.0.C.)

Tel: 886-2-6606-8877

1.2.2 Details of accreditation status

Accredited testing laboratory
FCC filed test laboratory Reg. No.: TW1072, TW1140, TW1146, TW1477, TWO0037
Industry Canada filed test laboratory Reg. No.: 20037, 31634

Test location, where different from Worldwide Testing Services (Taiwan) Co., Ltd. :

Name: /
Accredited number: 1.
Street: A
Town: /
Country: /

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22411-23911-C-2
FCC ID: 2B0O38-SC782
1.3  Details of approval holder

Name: Stellar Wavez Communications LLC
Street: 17595 Harvard Ave. Suite C #4050,
City: Irvine, California,

Country: U.S.A.

1.4 Application details

Date of receipt of test item: March 04, 2025

Date of test: from March 05, 2025 to March 31, 2025

1.5 General information of Test item

Type of test item: Radio Walkie Talkie
Model number: SC782

Brand name: TST

Multi-listing model number: A

Sample no.: 450~470MHz#04

851~896MHz#01

Technical data
Operating frequency band:

Frequency(MHz) Used Band

450~470MHz Y

851~896MHz X
Type of modulation: FM
Designation of emission: 7K50F1D (450~470MHz)

7KA47F1D (851~896MH?z)

Antenna type / gain: Dipole Antenna / 0dBi
Connection of antenna: X] detachable [ ] not detachable
Power rating: Adapter (I/P: 100-240V~50/60Hz, 0.5A

O/P: 12.0V, 1.0A, 12.0W)
Battery 7.7Vd.c.

Operation modes: half-duplex

Worldwide Testing Services(Taiwan) Co., Ltd. Page 5 of 48
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Registration number: W6M22411-23911-C-2
FCC ID: 2BO38-SC782
Manufacturer: (if applicable)

Name: TST Technology Co., Ltd.

Street: 14F, No. 128, Sec. 3, Minsheng E. Rd., Songshan Dist.,
Town: Taipei City,

Country: Taiwan

1.6 Test standards
Technical standard: 47 CFR PART 90 (2023-10)

Worldwide Testing Services(Taiwan) Co., Ltd. Page 6 of 48
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2. Technical test

2.1  Summary of test results

No deviations from the technical specification(s) were ascertained in the course

of the tests performed.
or

The deviations were ascertained in the course of the tests performed.

2.2  Test environment
Relative humidity content: 20...75%
Air pressure: 86-103 KPa

Test item Name

Uncertainty

Estimation Result of Uncertainty of Conducted Emission

Expanded Uncertainty :

AMN : 0.94 dB

Voltage probe : 1.21 dB
Include Pulse Limiter : 1.5 dB

Estimation Result of Uncertainty of Radiated Emission(3M-966A)

Expanded Uncertainty :
0.009-30 MHz : 1.85dB
30-1000 MHz : 3.92 dB
1-18 GHz : 3.19dB
18-40 GHz : 1.90 dB

Estimation Result of Uncertainty of Bandwidth Measurement
20 dB Bandwidth, Occupied bandwidth, Channel bandwidth,
Necessary Bandwidth

Expanded Uncertainty : 0.37 kHz

Estimation Result of Uncertainty of Conducted Output Power
Measurement Output power

Expanded Uncertainty : 1.63 dB

Estimation Result of Uncertainty of Conducted Spurious Emission
Measurement Conducted spurious emission ~ Spectrum emission
mask

Expanded Uncertainty : 1.69 dB

Estimation Result of Uncertainty of EIRP Measurement
EIRP ~ ERP ~ Output power(dBm) ~ Radiated spurious
emission(dBm), Receiver spurious radiations (>30 MHz)

Expanded Uncertainty :
30-200MHz : 2.05dB
200-1000MHz : 2.04 dB
1-18GHz : 3.93 dB
18-40GHz : 2.89 dB

The decision rule is: Measurement uncertainty is not included in the calculation of test results.

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 7 of 48
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2.3 Description of Tested System

The EUT was tested with the Accessories or Peripherals Listed below:

Equipment Model No. | Series No. Software Cable information Note

Explanation: The EUT was configured as stand alone device, and there are no accessories or peripherals
during the test.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 8 of 48
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2.4

Test Equipment List

OCCUPIED BANDWIDTH&RF Output power&Emission Mask
&Conducted Spurious Emission &Transient behaviour

Code No. Test equipment Mode No. Serial No. Brand Cal. Date Next Cal. Date
ETSTW-RE 060 Attenuator 30dB 5015-30 F6510122-01 ATM 2025/2/14 2026/2/13
ETSTW-RE 055 |SPECTRUM ANALYZER FSU 26 200074 R&S 2025/3/5 2026/3/4
ETSTW-RE 099 DC Block 50DB-007-1 None JFW 2025/2/14 2026/2/13

ETSTW-Cable 030 Microwave Cable SL;(S:O(I:: ;}%:(91)04 279067 HUBER+SUHNER 2025/2/14 2026/2/13
Frequency stability

Code No. Test equipment Mode No. Serial No. Brand Cal. Date Next Cal. Date
ETSTW-RE 060 Attenuator 30dB 5015-30 F6510122-01 ATM 2025/2/14 2026/2/13
ETSTW-RE 055 |SPECTRUM ANALYZER FSU 26 200074 R&S 2025/3/5 2026/3/4
ETSTW-RE 099 DC Block 50DB-007-1 None JFW 2025/2/14 2026/2/13

ETSTW-Cable 030 Microwave Cable smgog ;5591)04 279067 HUBER+SUHNER 2025/2/14 2026/2/13
ETSTW-CEO0Y | |TVC&TWMIDITY | GTH225401P-U | MAA0305-000 | GIANTFORCE | 202417723 2025/7/22
Spurious Emission & Radiated RF Power (966A 30-1000MHz)

Code No. Test equipment Mode No. Serial No. Brand Cal. Date Next Cal. Date
ETSTW-RE 154 EMI Test Receiver ESR3 102829 R&S 2024/4/10 2025/4/9
ETSTW-RE 160 Amplifier Module CHC3 None WTS 2024/7/12 2025/7/11
ETSTW-RE 177 TR'Laﬁtggzzdband \E/,\L;I'é?_g%gi% 01380&AT-06007 SCHV&':AZCBECK 2025/3/10 2026/3/9

ETSTW-Cable 077 SMA type cable (10m) | EMC104-SM-SM-10000 230511 EMCI 2024/7/12 2025/7/11

ETSTW-Cable 084 SMA type cable (1m) SF104-11SMA-1000 816477/4 HONOVA 2024/7/12 2025/7/11

ETSTW-Cable 089 SMA type cable (2m) SF104-11SMA-2000 | SN 8118894 |HUBER+SUHNER| 2024/7/12 2025/7/11

WTSTW-SW 002 | EMI TEST SOFTWARE EZ EMC None Farad V\éfsrisc;g”EﬁﬂTEsé_)gﬁi .
Spurious Emission (966A 1-18GHz)

Code No. Test equipment Mode No. Serial No. Brand Cal. Date | Next Cal. Date
ETSTW-RE 153 Signal Analyzer FSV40 101929 R&S 2024/9/11 2025/9/10
ETSTW-RE 160 Amplifier Module CHC3 None WTS 2024/7/12 2025/7/11
ETSTW-RE 178 | Double ngfeir?a“ide Horn DRH18-E 210505A18ES RFSPIN 2025/3/7 2026/3/6

ETSTW-Cable 077 SMA type cable (10m) EMlegégg"'SM' 230511 EMCI 2024/7/12 2025/7/11
ETSTW-Cable 084 SMA type cable (Im)  |SF104-11SMA-1000 816477/4 HONOVA 2024/7/12 2025/7/11
ETSTW-Cable 089 SMA type cable (2m)  |SF104-11SMA-2000| SN 811889/4  |HUBER+SUHNER| 2024/7/12 2025/7/11
WTSTW-SW002 | EMITEST SOFTWARE EZ_EMC None Farad V\gfsrif)'g”EﬁﬂTEsg_’gﬁL

Worldwide Testing Services(Taiwan) Co., Ltd.
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2.5 General Test Procedure

POWER LINE CONDUCTED INTERFERENCE: The procedure used was ANSI STANDARD
C63.10-2013 using a LISN (if necessary). Both lines were observed. The bandwidth of the spectrum

analyzer was 10 kHz with an appropriate sweep speed.

RADIATION INTERFERENCE: The test procedure used was according to ANSI STANDARD
C63.10-2013 employing a spectrum analyzer. For investigated frequency is equal to or below 1GHz, the
RBW and VBW of the spectrum analyzer was 100 kHz and 100 kHz respectively with an appropriate
sweep speed. For investigated frequency is above 1GHz, both of RBW and VBW of the spectrum
analyzer were 1 MHz with an appropriate sweep speed. The analyzer was calibrated in dB above a

microvolt at the output of the antenna.

For hand-held devices, an exploratory test was performed with three (3) orthogonal planes to determine

the highest emissions.

Measurements were made by at the registered open field test site located at The Registration Number:
930600. When an emission was found, the table was rotated to produce the maximum signal strength.
At this point, the antenna was raised and lowered from 1m to 4m. The antenna was placed in both the

horizontal and vertical planes.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 10 of 48
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3. Test results (enclosure)

TEST CASE Para. Number | Required Test T?St
passed | failed
_ o 2.1047(a) (b);
Modulation Characteristics (] O (]
2.1033(c)

Frequency stability. 90.213 (x] O
Transmitter Output Power 90.205 O
Emission masks 90.210 ] (]
Transmitter Spurious Radiated Emission 90.210 O
Transmitter Spurious Conducted Emission 90.210 (] O
Transient frequency behavior 90.214 O
Receiver Radiated Spurious Emission FCC part 15B O O O

The following is intentionally left blank.

Worldwide Testing Services(Taiwan) Co., Ltd.
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4. Modulation Characteristics

4.1  Test procedure

Modulation limiting is the transmitter circuit’s ability to limit the transmitter from producing deviations
in excess of rated system deviation.

The audio signal generator is connected to the audio input of the EUT with its full rating.

The modulation response is measured at certain modulation frequencies, related to 1000Hz reference
signal. Tests are performed for positive and negative modulation.

4.2  Test Setup

Audio
Generator
Standard Test
EUT Transmitter Receiver
Load

Worldwide Testing Services(Taiwan) Co., Ltd. Page 12 of 48
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4.3  Testresults
4.3.1 Audio Frequency Response

N

Woo?

Worldwide Testing Services(Taiwan) Co., Ltd.

4,

Test date: --
Temperature: -- 'C
Humidity: -- %
Tester: --

Rule Part No.: Part 2.1047(a)(b)  Method of Measurement: The audio frequency response was
measured in accordance with TIA/EIA Specification 603 with no exception. A curve or equivalent data
showing the frequency response of the audio modulating circuit over a range of 300 — 3000Hz shall be
submitted. The audio frequency response curve is shown below.

Test Audio level (1kHz and 20% max. deviation): 25mV

4.3.3 Necessary Bandwidth
Test date: March 23, 2025
Temperature: 22.5°C
Humidity: 53.4%

Tester: Rick
@) “RBN 100 Hz Marker 1 [T1 1]
VBN 300 Hz 23.51 dBr
Ref 40 dBm “ALE 20 dB ST 24 s 450.013012821 MHz
2 Offyet  31|dB BN [7.500000000 Kz

Tenp|1 [T1 oBw]
5 o2 | IN
1 450.00891(256 M-z
Temp |2 [T1 OBW]

Foo - —83—cBr

450.016410256 MHz

i g

Center 450.0125 VHz 2 kHz/ Span 20 kHz

OBW 450.0125MHz
Date: 23.MAR.2025 01:06:54

Worldwide Testing Services(Taiwan) Co., Ltd. Page 13 of 48
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@) “RBN 100 Hz varker 1 [T1 ]
“VBN 300 Hz 26.82 dBr
Ref 40 cBm “ALt 20 B SWT 2.4 s 460.000576923 Mz
a0 Off$et  31|dB OBW |7.179487180 kiz
Temp |1 [T1 OBW]
L + =2 cer |

. L el topn

= W WW\L l | PR S

Hbqhmﬁt
B

= S-

Center 460 MHz 2 kHz/ Span 20 kHz

OBW 460MHz
Date: 23.MAR.2025 01:04:40

@} *RBN 100 Hz Marker 1 [T1 ]
“VBN 300 Hz 24.01 dBr
Ref 40 dBn “Att 20 B SWNT 2.4 s 469.983108974 Mz
a0 Offget  31|cB OB |7.083338333 kiHz
Tenmp |1 [T1 OBV]
. -1 23 cen|IN
1 469984006410 MHz
1 R I Tenp |2 [T1 OpA]
\1= R N .
P2 0) raepue =) v
#}M‘N 469.991089744 MHz
F10
ﬂ FW L | e
L Lﬂl" VW
L | ﬂjm 'M )
=T L)
Wl e
20
L E@lh
-0
Center 469.9875 MHz 2 kHz/ Span 20 Kz

OBW 469.9875MHz
Date: 23.MAR.2025 01:02:29

Worldwide Testing Services(Taiwan) Co., Ltd.
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<§§> “RBN 100 Hz varker 1 [T1 ]
“VBN 300 Hz 25.41 dBr
Ref 40 cBm “ALt 20 B SWT 2.4 s 851.013205128 Mz
a0 Offget  31|dB OBN (7.33974$590 kHz
Temp |1 [T1 OBW]
L - 20 cer | I

1 RS Terp|2 [T1 o]
[\ 1 " I PP
20 —44—cB
ﬂ Nmu 8%1.01628P051 Mz
) .

=9
—&0
Center 851.0125 MHz 2 kHz/ Span 20 Kz
OBW 851.0125MHz
Date: 23.MAR.2025 00:59:39
<§§> *RBN 100 Hz Marker 1 [T1 ]
“VBN 300 Hz 24.28 dBr
Ref 40 cBm “Att 20 B SWT 2.4 s 860.000512821 Mz
a0 Offget  31|cB OBV |7.275641026 kHz
Temp (1 [T1 OBN]
L2 % 65 dRn
1 8%9.99641(0256 MHz
R - Terp|2 [T o]
= L I ] G-

860.00368$897 MHz

» M L
RRIY, LA

y
iy

OBW 860MHz
Date: 23.MAR.2025 00:57:14

Span 20 kHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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@) “RBN 100 Hz varker 1 [T1 ]
“VBN 300 Hz 26.15 dBr
Ref 40 dBn “Att 20 B SWT 2.4 s 868.988141026 Mz
a0 Off$et  31|dB OBV |7.467948718 KHz
Tenp |1 [T1 OBV]
L - =2 cen |
868.98378P051 Mz
1 RS Tenp|2 [T1 OBW]
= S4B

s it
NN W%
ﬂw% Ll

i

Center 868.9875 MHz 2 kHz/ Span 20 kHz

OBW 868.9875MHz
Date: 23.MAR.2025 00:55:49

Worldwide Testing Services(Taiwan) Co., Ltd. Page 16 of 48
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Registration number: W6M22411-23911-C-2
FCC ID: 2BO38-SC782
5. Frequency stability

51 Test Procedures

The transmitter output is connected to the spectrum analyzer through an attenuator.

Set RBW of spectrum analyzer to 1kHz and VBW to 1kHz.

Use peak detector mode, Max-hold and search the peak of trace 1.

According to the part 2.1055(d)(1), the supply voltage has to be changed from 85 to 115 percent of
the nominal value.

According to the part 2.1055(a)(1), extreme temperature has to be changed from -20°C to 50C.

6. Read the frequency of the carrier and calculate the deviation.

NS

o

5.2  Test Setup

Oven
N ==]= =) I
Spectrum Analyzer
] EUT

Power Supply

Worldwide Testing Services(Taiwan) Co., Ltd. Page 17 of 48
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Registration number: W6M22411-23911-C-2

FCC ID: 2B0O38-SC782
5.3 Test Result

Test date: March 26, 2025

Temperature: 24.0°C
Humidity: 57.0%
Tester: Rick

Frequency stability VS temperature

Voltage(Vd.c.)

Measurement Frequency(MHz)

7.7 450.012564
8.57 450.012564
6.93 450.012564
Max Deviation
(MH2) 0.000064
Max Deviation 0.14
(ppm)
Limit(ppm) 2.5

Frequency stability VS temperature

Temperature(°C) Measurement Frequency(MHz)
-20.00 450.012596
-10.00 450.012596

0.00 450.012564
10.00 450.012564
20.00 450.012564
30.00 450.012468
40.00 450.012568
50.00 450.012372

Max Deviation
(MH2) 0.000128
Max Deviation 028
(ppm)
Limit(ppm) 2.5

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22411-23911-C-2

FCC ID: 2BO38-SC782

Frequency stability VS temperature

Voltage(Vd.c.) Measurement Frequency(MHz)
7.7 460.000064
8.57 460.000064
6.93 460.000064
Max Deviation
(MH2) 0.000064
Max Deviation 0.14
(ppm)
Limit(ppm) 2.5

Frequency stability VS temperature

Temperature(°C) Measurement Frequency(MHz)
-20.00 460.000096
-10.00 460.000096

0.00 460.000064
10.00 460.000064
20.00 460.000064
30.00 459.999968
40.00 459.999968
50.00 459.999872

Max Deviation
(MH2) 0.000128
Max Deviation 0.28
(ppm)
Limit(ppm) 2.5

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22411-23911-C-2

FCC ID: 2BO38-SC782

Frequency stability VS temperature

Voltage(Vd.c.) Measurement Frequency(MHz)
7.7 469.987564
8.57 469.987564
6.93 469.987564
Max Deviation
(MH2) 0.000064
Max Deviation 0.14
(ppm)
Limit(ppm) 2.5

Frequency stability VS temperature

Temperature(°C) Measurement Frequency(MHz)
-20.00 469.987596
-10.00 469.987564

0.00 469.987564
10.00 469.987564
20.00 469.987564
30.00 469.987468
40.00 469.987468
50.00 469.987372
Max Deviation
(MH2) 0.000128
Max Deviation 0.27
(ppm)
Limit(ppm) 2.5

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22411-23911-C-2

FCC ID: 2BO38-SC782

Frequency stability VS temperature

Voltage(Vd.c.) Measurement Frequency(MHz)
7.7 851.012532
8.57 851.012532
6.93 851.012532
Max Deviation
(MH2) 0.000032
Max Deviation 0.04
(ppm)
Limit(ppm) 1.5

Frequency stability VS temperature

Temperature(°C) Measurement Frequency(MHz)
-20.00 851.012596
-10.00 851.012564

0.00 851.012532
10.00 851.012532
20.00 851.012532
30.00 851.012500
40.00 851.012360
50.00 851.012360

Max Deviation
(MH2) 0.000140
Max Deviation 017
(ppm)
Limit(ppm) 1.5

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22411-23911-C-2

FCC ID: 2BO38-SC782

Frequency stability VS temperature

Voltage(Vd.c.) Measurement Frequency(MHz)
7.7 860.000064
8.57 860.000064
6.93 860.000064
Max Deviation
(MH2) 0.000064
Max Deviation 0.07
(ppm)
Limit(ppm) 2.5

Frequency stability VS temperature

Temperature(°C) Measurement Frequency(MHz)
-20.00 860.000128
-10.00 860.000096

0.00 860.000064
10.00 860.000064
20.00 860.000064
30.00 860.000032
40.00 859.999872
50.00 859.999872
Max Deviation
(MH2) 0.000128
Max Deviation 015
(ppm)
Limit(ppm) 2.5

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22411-23911-C-2

FCC ID: 2BO38-SC782

Frequency stability VS temperature

Voltage(Vd.c.) Measurement Frequency(MHz)
7.7 868.987564
8.57 868.987564
6.93 868.987564
Max Deviation
(MH2) 0.000064
Max Deviation 0.07
(ppm)
Limit(ppm) 2.5

Frequency stability VS temperature

Temperature(°C) Measurement Frequency(MHz)
-20.00 868.987628
-10.00 868.987596

0.00 868.987564
10.00 868.987564
20.00 868.987564
30.00 868.987532
40.00 868.987372
50.00 868.987372
Max Deviation
(MH2) 0.000128
Max Deviation 0.15
(ppm)
Limit(ppm) 2.5

Worldwide Testing Services(Taiwan) Co., Ltd.
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6. Transmitter Output Power

6.1 Test Procedures

1. The EUT was placed on the top of the turntable in semi-anechoic chamber.
2.  The test shall be made in the transmitting mode. Antenna tower was scan (from 1 M to 4 M) and the
turn table was rotated by 360 degrees to determine the position of the highest radiation.
3. The receiving Horn antenna was placed 0.5 meters far away from the turntable.
4.  The receiving antenna was fixed on the same height with the EUT to find maximum suspected emissions.
Recorded suspected value is indicated as Read Level (Raw).
5. Replace the EUT by standard antenna and feed the RF port by signal generator.
6.  Adjust the frequency of the signal generator to the suspected emission and slightly rotate the turntable to
locate the position with maximum reading.
7. Adjust the power level of the signal generator to reach the same reading with Read Level (Raw).
8.  The level of the spurious emission is the power level of (7) plus the gain of the standard antenna in dBd
and minus the loss of the cable used between the signal generator and the standard antenna.

6.2  Test Setup

Spectrum

Analyzer Attenuator EUT

30dB

Setup for Conducted Power

—3
— Antenna Shelf
............. Receiving Antenna
> 3m < /
’ v } /1

EUT
4m / Spectrum Analyzer

or RF Receiver

-
[ ~ 1] =
. v Vv |
g | ognm -
aple : )
A POA oo
i oo
[ ] [ ]

Reference Plane

Setup for Radiated Power

Worldwide Testing Services(Taiwan) Co., Ltd. Page 24 of 48
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FCC ID: 2B0O38-SC782

6.3  Test Result

Test date: March 23, 2025

Temperature: 22.5°C

Humidity: 53.4%

Tester: Rick
6.3.1 Conducted Power
<§§> *RBV 100 kHz Marker 1 [T1 ]
VBN 300 kHz 31.12 dBr
Ref 40 dBm *Att 20 dB SNT 2.5 ms 450.013301282 MHz
a0 Off$et  31|dB
L
a0 | A
1 54
[ I

Center 450.0125 VHz 50 kHz/ Span 500 kHz

MAX OUTPUT POWER 450.0125MHz
Date: 23.MAR.2025 00:41:51

Worldwide Testing Services(Taiwan) Co., Ltd. Page 25 of 48
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Registration number: W6M22411-23911-C-2
FCC ID: 2BO38-SC782
® B

Ref 40 dBm *Att 20 dB SNT 2.5 ms

Marker 1 [T1 ]
31.06 dBr
459.999198718 Mz

40 Offget  31|cB

1 =4
[

[AV R

B

MAX OUTPUT POWER 460MHz
Date: 23.MAR.2025 00:42:35

@) *RBN 100 kHz
S VBN 300 kHz

Ref 40 dBn “Att 20 dB SNT 2.5 ms

Span 500 kHz

Marker 1 [T1 ]
30.55 dBr
469.989102564 MHz

40 Offget  31|cB

1 4
e

[AVE

Center 469.9875 MHz 50 kHz/

MAX OUTPUT POWER 469.9875MHz
Date: 23.MAR.2025 00:43:36

Span 500 kHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22411-23911-C-2
FCC ID: 2BO38-SC782

® “RBN 100 kHz varker 1 [T1 ]
“ VBN 300 kiHz 31.40 B
Ref 40 dBn “Att 20 dB SANT 2.5 ms 851.013301282 MHz
a0 Off$et  31|dB
L
30
1
e Lo
m1C
) / \
10
L o \
/ <
L
-850
-0
Certer 851.0125 Miz 50 kHz/ Span 500 kHz

MAX OUTPUT POWER 851.0125MHz
Date: 23.MAR.2025 00:52:27

@) *RBN 100 kHz
S VBN 300 kHz

Ref 40 dBn “Att 20 dB SNT 2.5 ms

Marker 1 [T1 ]
31.41 dBr
859.997596154 MHz

40 Offget  31|cB

1 4
e

MAX OUTPUT POWER 860MHz
Date: 23.MAR.2025 00:53:17

Span 500 kHz

[AV R

B

[AVE

Worldwide Testing Services(Taiwan) Co., Ltd.
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® “RBN 100 kHz varker 1 [T1 ]
“ VBN 300 kiHz 31.30 B
Ref 40 dBn “Att 20 dB SANT 2.5 ms 868.987500000 MHz
a0 Off$et  31|dB
L
3
- [
1
IL'IA!.‘- -
X [AV N
m1C
) / \
-0
e
;/ \\
L
- -850
-0
Certer 868.9875 Mz 50 kHz/ Span 500 kHz

MAX OUTPUT POWER 868.9875MHz
Date: 23.MAR.2025 00:54:08

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22411-23911-C-2
FCC ID: 2BO38-SC782
7. Emission masks

7.1 Test Procedures

arLDdE

7.2  Test Setup

Spectrum
Analyzer

7.3 Test Result

Test date: March 23, 2025
Temperature: 22.5°C

Humidity: 53.4%
Tester: Rick

Attenuator EUT
30dB
® *RBN 100 Hz
“ VBN 300 Hz
Ref 31.3 dBm *Att 20 dB SANT 15 s
<) 31[dB
LaMiT| CHECK PASS

A
—

e TER

. R

Mwm i

b L

Center 450.0125 MHz 12.5 kHz/

MASK 450.0125MHz
Date: 23.MAR.2025 01:11:32

Span 125 kHz

The transmitter output is connected to the spectrum analyzer through an attenuator.
Set RBW of spectrum analyzer to 300Hz and VBW to 1 kHz.
Mark the frequency with maximum peak power as the center of the display of the spectrum
Set the span to 120 kHz and the sweep time to Auto.
Record the power spectral and compare to the Mask.

e

Worldwide Testing Services(Taiwan) Co., Ltd.
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@) “RBN 100 Hz
“ VBN 300 Hz
Ref 30.7 cBm “AtE 20 B SWT 15 s
ES 31|dB
LaMIT| CHECK PASS
N
[AY %
B
|
Span 125 kHz
SK 460!
23
@} *RBN 100 Hz
VBN 300 Hz
Ref 30.9 dBm Att 20 B SWT 15 s
EY 3B |J
IMIT| oK | PAgs
| [ Al
pz o}
V= n
10

MASK 469 .9875MHz
Date: 23.MAR.2025 01:17:59

Worldwide Testing Services(Taiwan) Co., Ltd. Page 30 of 48
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Registration number: W6M22411-23911-C-2
FCC ID: 2BO38-SC782

@) “RBN 100 Hz
“ VBN 300 Hz
Ref 31.5 cBmn “AtE 20 B SWT 15 s
Fac—oree—=1(os
UmiT|cgok | Pags
N

-0
1 el
”A=A

3 [ .

LAy nn
Center 851.0125 MHz 12.5 kHz/ Span 125 kHz

@} *RBN 100 Hz

VBN 300 Hz
Ref 31.2 cBm At 20 B SWT 15
K 31|cB

T| CHECK ASS

[ Al

- 20
-1C

& &

Lu

L
Center 860 VHz 12.5 kHz/ Span 125 kHz

MASK 860MHz
Date: 23.MAR.2025 02:25:07

Worldwide Testing Services(Taiwan) Co., Ltd. Page 31 of 48
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® Berkdes
Ref 31.2 dBnm “Att 20 dB SAT 15 s

0 Offtet  31|cB

-SAFg
B
Y
Woo3

Worldwide Testing Services(Taiwan) Co., Ltd.

o
Y,

LUIMIT|CHHCK | PASS

| i

e,
P95-D /

Center 868.9875 MHz 12.5 kHz/ Span 125 kHz

MASK 868.9875MHz
Date: 23.MAR.2025 02:27:27

Limit according to FCC §90.210: 12.5 kHz: Emission Mask D / 25 kHz: Emission Mask B.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 32 of 48
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8. Transmitter Spurious Radiated Emission

8.1 Test Procedures

The EUT was positioned on a non-conductive turntable, 0.8m above the ground plane.

The radiated emission at the fundamental frequency was measured at 3 m distance with a test antenna
and spectrum analyzer.

Worst case emission was recorded with the rotation of the turntable and the raising and lowering of the
test antenna.

ERP was measured using a substitution method. The EUT was replaced by reference antenna connected
to a signal generator.

The test of spurious radiated emission has been carried out with the validated test software. The
measurements below 1GHz were performed with a measurement bandwidth of 100 kHz, above 1GHz
with a bandwidth of 1MHz.

Spurious emission limits near the carrier are defined by a emission mask.

8.2  Test Setup

e

| YU, > 3m <§ .................. Jr—
v }
EUT
\ 4m / Spectrum Analyzer
or RF Receiver

[ I i

Antenna Shelf

Receiving Antenna

v v |
Turr;)ilng 0.8m 1m
Table ' 99
A A WEE
H H Om
l ] l ]

Reference Plane J/

Worldwide Testing Services(Taiwan) Co., Ltd. Page 33 of 48
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8.3  Test Result

N

Woo?

Worldwide Testing Services(Taiwan) Co., Ltd.

4,

Model: SC782 Date: -
Mode: -- Temperature: -- °C  Engineer: --
Polarization: Horizontal Humidity: -- %
Frequency | Reading Detector Factor| Result Limit |Margin Jjbrleee If‘l‘inth
(MHz) | (dBuV) (dB) | (dBuv/m) |(dBuv/m)| (dB) (Dgg) (Cr%)
Polarization: Vertical
Frequency | Reading Detector Factor| Result Limit |Margin Jjbrleee If‘l‘inth
(MHz) | (dBuV) (dB) | (dBuV/m) |(dBuV/m)| (dB) (Dgg) (Cr%)

Note 1. Correction Factor = Antenna factor + Cable loss - Preamplifier

2. The formula of measured value as: Test Result = Reading + Correction Factor

3. Detector function in the form : PK = Peak, QP = Quasi Peak, AV = Average

4. All not in the table noted test results are more than 20 dB below the relevant limits.
5.

Please see attached diagrams in appendix.

TEST RESULT (Transmitter): The unit DOES meet the FCC requirements.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 34 of 48
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9. Transmitter Spurious Conducted Emission

9.1  Test Procedures
1. The transmitter output is connected to the spectrum analyzer through an attenuator.
2. Adjust the spectrum analyzer for the following settings:
® Resolution Bandwidth = 100 kHz for spurious emissions below 1 GHz and 1 MHz for
spurious emissions above 1GHz.
® Video Bandwidth = 100 kHz for spurious emissions below 1 GHz, and 1 MHz for spurious
emissions above 1 GHz.
® Sweep Speed slow enough to maintain measurement calibration. Detector Mode = Positive
Peak.
3. Limits=P (dBm)+10log(P(W)) = -13dBm

9.2  Test Setup

Sty Attenuator EUT
Analyzer 30dB
9.3 Test Result
Test date: March 22, 2025
Temperature: 20.7°C
Humidity: 54.0%
Tester: Rick
@) " RBN 100 kHz Marker 1 [T1 ]
VBNV 300 kHz -36.64 dBr
Ref 40 dBm ALt 20 dB SANT 100 ms 900.025000000 MHz
a0 Offget  31|dB
a [ Al
=2
M I [AV %
o A FrSTRIST BN TP Y Y I P e wMMMMMM
S:iLt 30 VHz 97 WHz/ Stop 1 GHz

CONDUCTED SPURIOUS EMISSION 450.0125MHz
Date: 23.MAR.2025 00:15:34

Worldwide Testing Services(Taiwan) Co., Ltd. Page 35 of 48
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Registration number: W6M22411-23911-

FCC ID: 2BO38-SC782

C-2

@) “RBN 1 Mz varker 1 [T1 ]
“VBN 3 MHz -31.70 dBr
Ref 40 dBn *AtE 20 dB SWT 45 ms 1.350037500 GHz
a0 Offyet 31|dB Marker 2 [T1(]
-31.07 dBr
- 1800050000 Gz
Marker 3 [T1(]
= —3b.47 cBr
e L -
20 2500625006
F1c
Fc
e
= Bt—20—¢Bm
3
,_E;l 2 e A oottt A et I IRV PN IR
a0
T80
-0
Start 1 GHiz 700 MHz/ Stop 8 GHz
CONDUCTED SPURIOUS EMISSION 450.0125MHz
Date: 23.MAR.2025 00:16:21
@} *RBN 100 KHz varker 1 [T1 ]
VBNV 300 kHz -36.77 dBr
Ref 40 dBm ALt 20 dB SWT 100 ms 920.000000000 MHz
4 Offyet 31|dB
30
1
Ve o
Fac
FC
|- 10
— DT =20 0o
30
1
LA, Ml AL W\U\lm Ao AM;MWWW_L [T PN Y 1'4 V1T
L a0
50
-0
Start 30 MHz 97 WHz/ Stop 1 GHz

CONDUCTED SPURIOUS EMISSION 460MHz

Date: 23.MAR.2025 00:10:51

M

B

[AVE

Worldwide Testing Services(Taiwan) Co.

, Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22411-23911-C-2
FCC ID: 2BO38-SC782

-31.90 dBr
Ref 40 dBn “Att 20 dB SAT 45 ms 1.380000000 GHz
a0 Offyet 31|dB Marker 2 [T1(]
-31.68 dBr
L 1840000000 Gz | I
Marker 3 [T1(]
= —3b.76 cBr
e L o
o -SE0E6H000-6H=
M
1o
e
10
ae
= Bt—=20—BT
R ! 2 ;3 b P POTTE LY il - T P NI A BRI
L o
- -850
—e0
Start 1 GHiz 700 WHz/ Stop 8 GHz
CONDUCTED SPURIOUS EMISSION 460MHz
Date: 23.MAR.2025 00:10:30
@} *RBN 100 KHz varker 1 [T1 ]
VBN 300 kHz -35.77 dBr
Ref 40 dBn ALt 20 dB SWT 100 ms 939.975000000 MHz
4 Offyet 31|dB
- N
1
IUA!A‘- -
x M
1o
Fc
- 10
— DT =20 0o
r-ao
1
ENWOW R INWIRPNPRT WAURRTY. Y n.‘..wl'y“\ At AR b UM s Mo A AMAN
L o
F-50
-0
Start 30 VHz 97 WHz/ Stop 1 GHz

CONDUCTED SPURIOUS EMISSION 469.9875MHz
Date: 23.MAR.2025 00:07:52

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22411-23911-C-2
FCC ID: 2BO38-SC782

Ref 40 dBn “Att 20 B SWT 45 ms
a0 Offget  31|dB Markér 2 [T1(]
—31.73 dbn
Fao 1 29950000 _GHz
Marker 3 [T1(]
= —24.96 dBr
[ o
20 3495315006
e
Fc
-0
= D=0t
2 3 N " A " A A
g N hMMNm.h..uivA.l._vl.' .- " —
L o
- -850
—e0
Start 1 Gz 700 MHz/ Stop 8 GHz
CONDUCTED SPURIOUS EMISSION 469.9875MHz
Date: 23.MAR.2025 00:09:16
<§§> “RBN 100 Kz Marker 1 [T1 ]
“ VBN 300 kHz —-35.00 dBr
Ref 40 cBm “Att 20 B SWT 100 ms 701.538461538 Mz
4 Offyet 31|dB
Fao
1
=
e
Fc
]
— DT =20 0o
- g
IEEURERRTN FUSIR T N0 PHPY Y VY99 P IR SRR W il Ptk g
-850
—a0
Start 30 MHz 97 MHz/ Stop 1 GHz

CONDUCTED SPURIOUS EMISSION 851.0125MHz
Date: 22.MAR.2025 23:58:04

M

B

[AVE

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22411-23911-C-2
FCC ID: 2BO38-SC782

<§§> “RBN 1 Mz varker 1 [T1 ]
“VBN 3 MHz -31.38 dBr
Ref 40 dBn “AtE 20 dB SWT 70 ms 1.702025000 GHz
a0 Off$et  31|dB Varker 2 [T1[]
—29.69 dBn
. 2 55303 et | 5|
Marker 3 [T1(]
1 B _2.05 dBr
oo I -
o S-46405P000—GH=
[ive
10
e
10
e
= AT
2 3
L N AT LW T WA o VO ORI SONE T [TO T
= e e NI o
L
- -850
—&0
Start 1 Gz 1.175 Gz/ Stop 12.75 Gz
CONDUCTED SPURIOUS EMISSION 851.0125MHz
Date: 22.MAR.2025 23:57:48
<§§> *RBN 100 KHz varker 1 [T1 ]
VBN 300 Krz -34.88 dBr
Ref 40 dBn “ALE 20 0B SNT 100 ms 995.336538462 Mz
4 Offyet 31|dB
. [
1
IUA!A‘- -
X M
10
-c
- 10
— DT =20 0o
L |
ISPRTCTI FPAUPITY TURENRY ARPIEIVNT PRI PRI RO DYORSTIP [P F OR Y O

Start 30 MHz 97 \Hz/ Stop

CONDUCTED SPURIOUS EMISSION 860MHz
Date: 22.MAR.2025 23:45:06

1GHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22411-23911-C-2
FCC ID: 2BO38-SC782

-32.04 dBY
Ref 40 cBm “ALt 20 B SWT 70 ms 1.720000000 GHz
a0 Off$et  31|dB Varker 2 [T1[]
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Start 1 Gz 1.175 Giz/ Stop 12.75 GHz
CONDUCTED SPURIOUS EMISSION 860MHz
Date: 22.MAR.2025 23:52:39
<§§> *RBN 100 KHz varker 1 [T1 ]
“VBN 300 kHz -35.58 dBr
Ref 40 cBm “Att 20 B SWT 100 ms 523894230769 Mz
4 Offyet 31|dB
L2 N
1 e
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e
— DT =20 0o
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1
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Start 30 Mz 97 Mz/ Stop 1 GHz

CONDUCTED SPURIOUS EMISSION 868.9875MHz
Date: 22.MAR.2025 23:41:06
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Registration number: W6M22411-23911-C-2
FCC ID: 2BO38-SC782

@) “RBN 1 Mz
SVBN 3 MHz

Marker 1 [T1 ]
-32.28 dBr

M

B

Ref 40 dBn *AtE 20 dB SWT 70 ms 1.737975000 GHz
a0 Offyet 31|dB Marker 2 [T1(]
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= Bt—=20—¢Bn
3
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Start 1 GHz 1.175 GHz/ Stop 12.75 GHz

CONDUCTED SPURIOUS EMISSION 868.9875MHz
Date: 22.MAR.2025 23:55:31
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10. Transient frequency behavior

10.1 Test Procedures

1.

SG to the assigned transmitter frequency and modulate it with a 1 kHz tone at £25 kHz deviation
and set its output level to below 30dB of EUT signal level to receiver.

Set the horizontal sweep rate on the storageoscilloscope to 10 ms per division and adjust the display
to continuously view the 1000 Hz tone from the DOP. Adjust the vertical amplitude control of the
oscilloscope to display the 1000 Hz at +4 divisions vertically centered on the display.

Transmitter on and observe the stored display. The output at the DOP, due to the change in the ratio
of power between the signal generator input power and the transmitter output power will, because of
the capture effect of the test receiver, produce a change in display: For the first part of the sweep it
will show the 1 kHz test signal. Then once the receiver's demodulator has been captured by the
transmitter power, the display will show the frequency difference from the assigned frequency to the
actual transmitter frequency versus time. The instant when the 1 kHz test signal is completely
suppressed (including any capture time due to phasing) is considered to be ton. The trace should be
maintained within the allowed divisions during the period t1 and t2. See the figure in the appropriate
standards section.

During the time from the end of t2 to the beginning of t3 the frequency difference should not exceed
the limits set by the FCC in 47 CFR 90.214 and outlined in 3.2.2. The allowed limit is equal to the
transmitter frequency times its FCC frequency tolerance times +4 display divisions divided by 25
kHz. For example, at a transmitter assigned frequency of 500 MHz and a frequency tolerance of 5
ppm. This would be 500 MHz times 5 ppm times 4 divisions divided by 25 kHz. This equals +0.4
divisions in this example. Greater vertical sensitivity may be required to view this accurately

Adjust the oscilloscope trigger controls so it will trigger on a decreasing magnitude from the RF
peak detector, at 1 division from the right side of the display, when the transmitter is turned off. Set
the controls to store the display. The moment when the 1 kHz test signal starts to rise is considered
to provide toff.

10.2  Test Setup

RF SIGMAL
GENERATOR —I
L 4

COMEINING
NETWORK
STANDARD DIRECTIOMNAL
TRANSMITTER .__ ’-.
» TRANSMITTER COUPLER
UNDER TEST LOAD 2 —
hd Y
50 OHM RF RF POWER
TERMINATION CETECTOR METER

¢ Dap
Trig Vert
STORAGE

=
OSCILLOSCOPE ReERER
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10.3 Test Result

Test date: March 25, 2025

Temperature: 23.5°C

Humidity: 55.0%

Tester: Rick

® IFE 300 KMz

Ref 0 Hz *Att 10 4B RAQT 50.016 ms

7.5k-
M|
Centar 450.0125 MHZ £.002 ms/

Freguency Modulation Summary

Coupling oy Carrier Offset 421.87 H

Deviatien +peak Carrier Power 17.85 dBm
-peak Modulatien Freguency ——= H=
tpeak/2 Sampling Rate 31.25% kHz
RMS 5.425 Record Length 1564

Demod Bandwidth 25 kHz
Date: 25 .MAR.2025 15:03:36
IFE 300 kHz
Ref O Hz *Att 10 dB AQT 50.016 ms

Centar 450.0125 MHz 5.002 ms/
Freguency Modulation Summary

Coupling aley Carrier Offset 449.66 Hz

Deviatien +peak Carrier Power 3 dBm
-peak Modulatien Freguency —=="He
tpeak/2 Sampling Rate 31.25 kHz
RMS Record Length 1564
Demod Bandwidth 25 kHz
Date: 25 .MAR.2025 1501208
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IFBE 300 kMz

Ref 0 Hz *Att 10 4B RAQT 50.016 m=

-1 0k

7.5k

-5k

2. 5k

W..

|- 10k -

7.5K-

Cencer 460 MH= 5.002 ms/

Freguency Modulation Summary

Coupling aley Carrier Offset 513.10 E=
Deviatien +peak Carrier Power 7.88 dBm
-peak Modulatien Freguency ——=="He
tpeak/2 Sampling F 31.25 kH=
RMS Record = ol 1564
Demod Bandwidth 25 kHz
Date: 2 MAFR. o 19:41:14
IFBE 300 k¥Hz
Ref 0O Hz Attt 10 dB AQT 50.01% ms
| | | i TOE
L | | I
e 50 MHz
Freguency Modulation Summary
Coupling aley Carrier Offset -327.03 H=z
Deviatien +peak Carrier Powsar T7.46 dBm
-peak Modulatien Freguency ===
tpeak/2 Sampling 31.25 kH=
RMS Record Length 1564
Demod Bandwidth 25 kHz

Date: 25 .MAR.2025 15:16:49
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IFE 300 kHz
Ref O H *Atc 10 dB '\QT 50.01% m=
-1 0k |i
5k

i

7.5K-
|-~ 10k

Canter 469%9.9875 MHz

Freguesncy Modulation

Summary

Coupling aley Carrier Offset 260.16 Hz
Deviatien +peak Carrier Power 16.99 dBm
-peak Modulatien Freguency —=="He
tpeak/2 Sampling Rate 31.25% kHz
RMS Record Length 1564
Demod Bandwidth 25 kHz
Date: 25 .MAR.202 L5150
IFE 300 kHz
Ref O H *Att 10 dB AQT 50.016 ms

Canter 469%9.9875 MHz

Freguesncy Modulation

5.002 ms/

Summary

Coupling aley Carrier Offset 524.84 H=z
Deviatien +peak 27-.19 kH Carrier Power 16.99 dBm
-peak Modulatien Freguency —=="He
tpeak/2 Sampling Rate 31.25% kHz
RMS Record Length 1564
Demod Bandwidth 25 kHz
Date: 25 .MAR.2025 15:08:4%9
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11. Receiver Radiated Spurious Emission

11.1 Test Procedures

1.
2.
3.

o

Configure the EUT according to ANSI C63.4.
The EUT was placed on the top of the turn table 0.8 meter above ground.
The phase center of the receiving antenna mounted on the top of a height-variable antenna tower
was placed 3 meters far away from the turn table.
Power on the EUT and all the supporting units.
The turn table was rotated 360 degrees to determine the position of the highest radiation.
The height of the broadband receiving antenna was varied between one meter and four meters above
ground to find the maximum emission field strength of both horizontal and vertical polarization.
For each suspected emission, the antenna tower was scan (from 1 M to 4 M) and then the turn table
was rotated (from 0 degree to 360 degrees) to find the maximum reading.
Adjust the spectrum analyzer for the following settings:
® Resolution Bandwidth = 100 kHz for spurious emissions below 1 GHz and 1 MHz for
spurious emissions above 1GHz.
® Video Bandwidth = 100 kHz for spurious emissions below 1 GHz, and 1 MHz for spurious
emissions above 1 GHz.
® Sweep Speed slow enough to maintain measurement calibration.
® Detector Mode = Positive Peak.

11.2  Test Setup

Antenna Shelf

r

fesccrsens > Sm <..‘ ...................
v } /
EUT
\ 4m / Spectrum Analyzer
or RF Receiver

[ I 7 B N

Receiving Antenna

_ v v |
TurT)lIng 0.8m im
Table ' og
A e
| ] L ]

Reference Plane
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11.3 Test Result

N

Woo?

Worldwide Testing Services(Taiwan) Co., Ltd.

4,

Model: SC782 Date: -
Mode: -- Temperature: - °C  Engineer: --
Polarization: Horizontal Humidity: - %
Frequency | Reading Detector Factor| Result Limit |Margin [;r:gbrlse I'—A\hrg];th
MHz dBuv dB dBuV/m) |(dBuV/m)| (dB
(MHz) | (dBuV) (@B) | (@Buv/m) |(@BuV/m)| (@B) | oIV | emy
Polarization: Vertical
Frequency | Reading Detector Factor| Result Limit |Margin DT:gbrISe fhrg;th
MHz dBuv dB dBuV/m) |(dBuV/m)| (dB
(MHz) | (dBuV) (dB) | (@Buv/m) |(@BUV/m)| (@B) | 50T | (em)
Note
1. Correction Factor = Antenna factor + Cable loss - Preamplifier
2. The formula of measured value as: Test Result = Reading + Correction Factor
3. Detector function in the form: PK = Peak, QP = Quasi Peak, AV = Average
4. All not in the table noted test results are more than 20 dB below the relevant limits.
5. Up Line: PK Limit Line, Down Line: Ave Limit Line.
6. See attached diagrams in appendix.

Except for Class A digital devices, the field strength of radiated emissions from unintentional radiators
at a distance of 3 meters shall not exceed the following values:

Frequency of Emission Field Strength Field Strength
(MHz) (microvolts/meter) (dBmicrovolts/meter)
30-88 100 40.0
88 — 216 150 43.5
216 — 960 200 46.0
Above 960 500 54.0
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Appendix

Measurement diagrams

Spurious Emissions radiated

Worldwide Testing Services(Taiwan) Co., Ltd. Page 48 of 48



g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :1 Data :#1 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: 4 03:49:34  Humidity:51.5 %
Limit1: —
-20
-30
-40
-50
-60
1 2
70 M%W%WWMWWW
-80
-90
-100
11000
30.000 47.00 64.00 81.00 98.00 115.00 132.00 149.00 166.00 200.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 450.0125MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
59.9800| -89.45 peak 20.96 -68.49 -20.00 150 230 (-48.49
* 152.6453| -89.17 peak 21.60 -67.57 -20.00 150 70 (-47.57
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :1 Data :#2 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: "4 04:02:16  Humidity:51.5 %
Limit1: —
-20
-30
-40
-50
-60
1 2
-70 WWWWWWWWWW
-80
-90
-100
11000
30000 47.00 64.00 81.00 98.00 115.00 132.00 149.00 166.00 20000 MHz
Site :  966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 450.0125MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
101.5431( -90.14 | peak 21.95 -68.19 -20.00 150 40 (-48.19
* 195.2305| -88.46 | peak 21.59 -66.87 -20.00 150 210 |-46.87

*:Maximum data  x:Over limit !:over margin



g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :2 Data :#1 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: T4 08:27:29  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50
-60
1 2
-70
-80 L\N!‘M
-90
-100
11000
200.000 280.00 360.00 440.00 520.00 600.00 680.00 760.00 840.00 1000.00 MHz
Site :  966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vdc.
M/N: Distance: 3m
Test Mode : TX 450.0125MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 414.8297| -59.67 | peak -9.40 -69.07 -20.00 150 230 |-49.07
900.6012| -68.11 peak -1.38 -69.49 -20.00 150 140 (-49.49
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :2 Data :#2 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: T4 08:29:09 Humidity:51.5 %
Limit1: —_—
-20
-30
-40
50 1
-60
2
-70
80 L"M}\}Mﬂw
-90
-100
11000
200.000 280.00 360.00 440.00 520.00 £00.00 £80.00 760.00 §40.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 450.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 413.2265| -41.10 peak -11.59 -52.69 -20.00 150 140 |-32.69
900.6012| -64.87 peak -2.17 -67.04 -20.00 150 200 (-47.04
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City

SUTSE Tel:+886-2-2646-1508

Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: RICK
File :3 Data :#1 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: 4 07:22:10  Humidity:51.5 %
Limit1: —_—

-20
-30
-40
-50

-60 N P VP L S L

-70
-80
-90
-100
11000
1000.000 1300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00  3400.00 4000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: WG6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 450.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
1523.046| -59.41 peak 3.56 -55.85 -20.00 150 140 (-35.85
* 2418.838| -57.13 peak 1.42 -55.71 -20.00 150 230 |-35.71
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City

SUTSE Tel:+886-2-2646-1508

Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: RICK
File :3 Data :#4 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: T4 07:26:23  Humidity:51.5 %
Limit1: —

-20
-30
-40

- Wm
-60

-70
-80
-90
-100
11000
1000.000 1300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00  3400.00 4000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: WG6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 450.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 1811.623| -51.08 peak 6.49 -44.59 -20.00 150 120 (-24.59
2418.838| -54.91 peak 6.51 -48.40 -20.00 150 300 |-28.40

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#2 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: T4 07:23:02 Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50

60 M

70
-80
-90
-100
11000
4000.000 4400.00  4800.00 520000 560000 600O.0O0 640000 680000  7200.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 450.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#5 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: "4 07:27:16  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50

60 W

70
-80
-90
-100
11000
4000.000 4400.00 4800.00 520000 560000 600000  6400.00 6800.00  7200.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 450.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#3 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: T4 07:24:00 Humidity:51.5 %
Limit1: —_—
-20
-30
-40

-60
70
-80
-90
-100
11000
8000000 8475.00 6950.00 942500  9900.00 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 450.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#6 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: T4 07:28:04 Humidity:51.5 %
Limit1: —_—
-20
-30
-40

G M

-60
70
-80
-90
-100
11000
8000000 8475.00 6950.00 942500  9900.00 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 450.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :POWER Data :#1 Date: 2025/3/21 Temperature:23.1 C
500 dBm Time: 4 09:53:49  Humidity:51.5 %
Limit1: —_—
40
30
20
10
1
0
10
-20
-30
-40
-50.0
449.762 44981 449 86 449.91 449.96 450.01 450.06 450.11 45016 45026 MHz
Site :  966A Chamber
Condition : Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vdc.
M/N: Distance: 3m
Test Mode : TX 450.0125MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 450.0120| -22.67 | peak 26.80 4.13 150 130
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :POWER Data :#2 Date: 2025/3/21 Temperature:23.1 C
500 dBm Time: 4 09:55:23  Humidity:51.5 %
Limit1: —_—
40
30
20 1
10
0
10
-20
-30
-40
-50.0
449.762 44981 449 86 449.91 449.96 450.01 450.06 450.11 45016 45026 MHz
Site :  966A Chamber
Condition : Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 450.0125MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 450.0100| -10.12 | peak 27.49 17.37 150 200
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :1 Data :#1 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: 4 03:47:30 Humidity:51.5 %
Limit1: —
-20
-30
-40
-50
-60
1 2
70 MMWWWWW
-80
-90
-100
11000
30000 47.00 64.00 81.00 98.00 115.00 132.00 149.00 166.00 20000 MHz
Site :  966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 460MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
97.7956( -89.23 | peak 20.53 -68.70 -20.00 150 300 |-48.70
* 194.5491( -89.51 peak 21.55 -67.96 -20.00 150 210 |-47.96

*:Maximum data

x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :1 Data :#2 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: "4 04:01:13  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50
60

-70 vt tbrncton g b ntob b st i ot g ot

-80
-90
-100
11000
30.000 47.00 64.00 81.00 98.00 115.00 132.00 149.00 166.00 200,00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: WG6M22411-23911 Power: 7.7Vdc.
M/N: Distance: 3m
Test Mode : TX 460MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
108.0160| -89.65 peak 21.52 -68.13 -20.00 150 100 (-48.13
* 194.2084| -89.64 peak 21.63 -68.01 -20.00 150 210 |-48.01
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :2 Data :#1 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: T4 08:22:53  Humidity:51.5 %
Limit1: —
-20
-30
-40
-50
-60 j
70 2
80 MAWMMW
-90
-100
11000
200,000 280.00 360.00 440.00 520.00 600.00 680.00 760.00 840,00 1000.00 MHz
Site :  966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 460MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
* 434.0681| -55.48 peak -9.07 -64.55 -20.00 150 140 (-44.55
921.4430| -69.52 peak -2.45 -71.97 -20.00 150 310 (-51.97
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :2 Data :#2 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: T4 08:24:22  Humidity:51.5 %
Limit1: —
-20
-30
-40
50 1
-60
-70 g
-80 U“Vrb'\,w
-90
-100
11000
200,000 280.00 360.00 440.00 520.00 600.00 680.00 760.00 840,00 1000.00 MHz
Site :  966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 460MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
* 421.2425| -41.02 | peak -11.18 -52.20 -20.00 150 230 |-32.20
921.4430| -68.57 | peak -2.65 -71.22 -20.00 150 100 (-51.22
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#1 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: 4 07:30:58  Humidity:51.5 %
Limit1: —
-20
-30
-40
-50
d 2
SN EPRAPLRY VWL ALY
&0 MWMMWMWW
-70
-80
-90
-100
11000
1000.000 130000 160000 190000 220000 250000 2800.00 310000  3400.00 4000.00 MHz
Site :  966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 460MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
* 2418.838| -56.50 | peak 1.42 -55.08 -20.00 150 40 (-35.08
3561.122( -61.01 peak 4.29 -56.72 -20.00 150 230 |-36.72
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508

Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: RICK
File :3 Data :#4 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: 4 07:34:41 Humidity:51.5 %
Limit1: —

-20

-30

-40

! 2
I it s A bbb ot B Mt

-60

-70

-80

-90

-100

11000

1000.000 130000 160000 190000 220000 250000 2800.00 310000  3400.00 4000.00 MHz
Site :  966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 460MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment

Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)

* 1811.623( -53.33 | peak 6.49 -46.84 -20.00 150 140 |-26.84

2418.838| -55.61 peak 6.51 -49.10 -20.00 150 200 |-29.10
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#2 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: "4 07:31:46  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50

50 M

70
-80
-90
-100
11000
4000.000 4400.00 4800.00 520000 560000 600000  6400.00 6800.00  7200.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 460MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#5 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: T4 07:35:54  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50

i W

70
-80
-90
-100
11000
4000.000 4400.00  4800.00 520000 560000 600O.0O0 640000 680000  7200.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 460MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#3 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: T4 07:32:35  Humidity:51.5 %
Limit1: —_—
-20
-30
-40

-60
70
-80
-90
-100
11000
8000.000 8475.00 8950.00 942500 990000 10375.00 10850.00 11325.00 11800.00 12750.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 460MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#6 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: "4 07:36:44  Humidity:51.5 %
Limit1: —_—
-20
-30
-40

50 WM

-60
70
-80
-90
-100
11000
8000.000 8475.00 8950.00 942500 990000 10375.00 10850.00 11325.00 11800.00 12750.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 460MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :POWER Data :#1 Date: 2025/3/21 Temperature:23.1 C
500 dBm Time: T4 10:00:47  Humidity:51.5 %
Limit1: —
40
30
20
10
1
0
10
-20
-30
-40
-50.0
459.750 459.80 459 85 459 90 459.95 460.00 460.05 480.10 460.15 46025 MHz
Site :  966A Chamber
Condition : Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 460MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 459.9955| -25.71 peak 27.82 2.1 150 120
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :POWER Data :#2 Date: 2025/3/21 Temperature:23.1 C
500 dBm Time: T4 10:02:52  Humidity:51.5 %
Limit1: —
40
30
20 ]
10
0
10
-20
-30
-40
-50.0
459.750 459.80 459 85 459 90 459.95 460.00 460.05 480.10 460.15 46025 MHz
Site :  966A Chamber
Condition : Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 460MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 459.9985| -11.91 peak 27.35 15.44 150 200
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :1 Data :#1 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: 4 03:46:34  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50
-60
1 2
70 WWW
-80
-90
-100
11000
30000 47.00 64.00 81.00 98.00 115.00 132.00 149.00 166.00 20000 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vdc.
M/N: Distance: 3m
Test Mode : TX 469.9875MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
56.2325| -89.32 | peak 21.17 -68.15 -20.00 150 100 |-48.15
* 160.8216( -89.34 | peak 22.35 -66.99 -20.00 150 250 |-46.99
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :1 Data :#2 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: 4 04:03:34  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50
-60
2
1
70 WWW”M
-80
-90
-100
11000
30.000 47.00 64.00 81.00 98.00 115.00 132.00 149.00 166.00 200.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 469.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
98.1363| -90.32 peak 21.82 -68.50 -20.00 150 250 (-48.50
* 194.8897| -88.02 peak 21.60 -66.42 -20.00 150 100 |-46.42
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :2 Data :#1 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: 4 08:18:02  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50
-60
70 2
-80 WW
-90
-100
11000
200.000 280.00 360.00 440.00 520.00 600.00 680.00 760.00 840.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vdc.
M/N: Distance: 3m
Test Mode : TX 469.9875MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 435.6712| -56.11 peak -9.04 -65.15 -20.00 150 140 |-45.15
919.8396| -70.21 peak -2.37 -72.58 -20.00 150 310 |-52.58
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :2 Data :#2 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: 4 08:19:37  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
.50 1
-60
-70 2
-80 \M\M
-90
-100
11000
200.000 280.00 360.00 440.00 520.00 £00.00 £80.00 760.00 §40.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 469.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
* 418.0361| -40.57 peak -11.34 -51.91 -20.00 150 230 (-31.91
919.8397| -67.82 peak -2.61 -70.43 -20.00 150 100 |-50.43
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City

SUTSE Tel:+886-2-2646-1508

Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: RICK
File :3 Data :#1 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: T4 07:42:02  Humidity:51.5 %
Limit1: —_—

-20
-30
-40
-50

€0 e AU A Mo it a0

-70
-80
-90
-100
11000
1000.000 1300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00  3400.00 4000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: WG6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 469.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
1841.683| -60.18 peak 3.73 -56.45 -20.00 150 120 (-36.45
* 2454.910| -55.14 peak 1.22 -53.92 -20.00 150 270 |-33.92
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#4 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: 4 07:45:51 Humidity:51.5 %
Limit1: —_—

-20

-30

-40

1
2
h W
MWW%MMMW

-60 Wu

-70

-80

-90

-100

11000

1000.000 1300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00  3400.00 4000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: WG6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 469.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 1811.623| -51.90 peak 6.49 -45.41 -20.00 150 300 |-25.41
2418.838| -55.67 peak 6.51 -49.16 -20.00 150 270 (-29.16
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#2 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: T4 07:42:52  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50

60 M

70
-80
-90
-100
11000
4000.000 4400.00  4800.00 520000 560000 600O.0O0 640000 680000  7200.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 469.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#5 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: "4 07:46:40 Humidity:51.5 %
Limit1: —_—
-20
-30
-40
50

60 W

70
-80
-90
-100
11000
4000.000 4400.00 4800.00 520000 560000 600000  6400.00 6800.00  7200.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 469.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#3 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: T4 07:43:40  Humidity:51.5 %
Limit1: —_—
-20
-30
-40

-60
70
-80
-90
-100
11000
8000000 8475.00 6950.00 942500  9900.00 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 469.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#6 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: T4 07:47:28  Humidity:51.5 %
Limit1: —_—
-20
-30
-40

50 WM

-60
70
-80
-90
-100
11000
8000000 8475.00 6950.00 942500  9900.00 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 469.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :POWER Data :#1 Date: 2025/3/21 Temperature:23.1 C
500 dBm Time: T4 10:15:13  Humidity:51.5 %
Limit1: —_—
40
30
20
10
1
0
10
-20
-30
-40
-50.0
469.738 469.79 469 84 469.89 469.94 469 99 470.04 470.09 470,14 47024 MHz
Site :  966A Chamber
Condition : Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 469.9875MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 469.9850| -26.56 | peak 28.15 1.59 150 310
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :POWER Data :#2 Date: 2025/3/21 Temperature:23.1 C
500 dBm Time: T4 10:16:40  Humidity:51.5 %
Limit1: —_—
40
30
20
1
10
0
10
-20
-30
-40
-50.0
469.738 469.79 469 84 469.89 469.94 469 99 470.04 470.09 470,14 47024 MHz
Site :  966A Chamber
Condition : Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 469.9875MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 469.9850| -13.39 | peak 27.90 14.51 150 190
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :1 Data :#1 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: N4 03:44:22  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50
-60
1 2
<H MWWW%WW
-80
-90
-100
11000
30000 47.00 64.00 81.00 98.00 115.00 132.00 149.00 166.00 20000 MHz
Site :  966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vdc.
M/N: Distance: 3m
Test Mode : TX 851.0125MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
108.6974( -88.55 | peak 19.67 -68.88 -20.00 150 70 (-48.88
* 179.5591( -89.62 | peak 21.03 -68.59 -20.00 150 210 |-48.59
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :1 Data :#2 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: T4 04:04:55 Humidity:51.5 %
Limit1: —_—

-20

-30

-40

-50

-60

1

-80

-90

-100

11000

30.000 47.00 64.00 81.00 98.00 115.00 132.00 149.00 166.00 200.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 851.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
96.4330| -89.52 peak 21.61 -67.91 -20.00 150 200 (-47.91
* 183.3066| -88.75 peak 22.01 -66.74 -20.00 150 140 (-46.74
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :2 Data :#1 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: 4 08:44:47  Humidity:51.5 %
Limit1: —
-20
-30
-40
-50
-60
70 1 :
-80
-90
-100
11000
200.000 280.00 360.00 440.00 520.00 £00.00 £80.00 760.00 §40.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 851.0125MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
658.5170( -70.70 peak -1.66 -72.36 -20.00 150 100 |-52.36
* 998.3968| -67.67 peak -2.72 -70.39 -20.00 150 210 (-50.39
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :2 Data :#2 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: 4 08:46:33  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50
1
-60 2
-70
-80
-90
-100
11000
200.000 280.00 360.00 440.00 520.00 £00.00 £80.00 760.00 §40.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 851.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 663.3267( -51.84 peak -4.97 -56.81 -20.00 150 200 (-36.81
983.9680| -61.35 peak -1.95 -63.30 -20.00 150 120 |-43.30
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#1 Date: 2025/3/21 Temperature:23.1 °C
100 dBm Time: T4 05:22:35 Humidity:51.5 %
Limit1: —_—
-20
-30
-40
1
-50

60 WWW

-70
-80
-90
-100
11000
1000.000 1300.00 1600.00 1900.00 2200.00 2500.00 280000 3100.00  3400.00 4000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: WG6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 851.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) | (aBm) | (cm) | (deg) | (dB)
* 1745.491| -50.56 peak 3.68 -46.88 -20.00 150 100 (-26.88
2418.838| -56.27 peak 1.42 -54.85 -20.00 150 230 |-34.85
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#4 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: T4 05:33:58  Humidity:51.5 %
Limit1: —_—

-20

-30

-40

2
= \/WJM
WW%WWWM%

-60

-70

-80

-90

-100

11000

1000.000 1300.00 1600.00  1900.00 220000 2500.00 2800.00 3100.00  3400.00 4000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 851.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
1739.479| -59.54 peak 5.79 -53.75 -20.00 150 100 |-33.75
* 2418.838| -56.73 peak 6.51 -50.22 -20.00 150 230 (-30.22
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#2 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: 4 05:23:58  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50

i M

70
-80
-90
-100
11000
4000.000 4400.00  4800.00 520000 560000 600O.0O0 640000 680000  7200.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 851.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#5 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: 4 05:35:51 Humidity:51.5 %
Limit1: —_—
-20
-30
-40
50

60 M

70
-80
-90
-100
11000
4000.000 4400.00 4800.00 520000 560000 600000  6400.00 6800.00  7200.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 851.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#3 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: T4 05:31:23  Humidity:51.5 %
Limit1: —_—
-20
-30
-40

%6 M

-60
70
-80
-90
-100
11000
8000000 8475.00 6950.00 942500  9900.00 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 851.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#6 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: 4 05:37:03  Humidity:51.5 %
Limit1: —_—
-20
-30
-40

50 M

-60
70
-80
-90
-100
11000
8000000 8475.00 6950.00 942500  9900.00 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 851.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :POWER Data :#1 Date: 2025/3/21 Temperature:23.1 C
300  dBm Time: T4 10:23:30 Humidity:51.5 %
Limit1: —
20
10
1
0
10
-20
-30
-40
-50
-60
-70.0
850.763 85081 850 86 850.91 850.96 851.01 851.06 851.11 85116 85126 MHz
Site :  966A Chamber
Condition : FCC_part 90 POWER Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 851.0125MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
* 851.0120| -31.19 | peak 34.22 3.03 150 200
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :POWER Data :#2 Date: 2025/3/21 Temperature:23.1 C
300  dBm Time: T4 10:25:17  Humidity:51.5 %
Limit1: —
20
10 1
0
10
-20
-30
-40
-50
-60
-70.0
850.763 85081 850 86 850.91 850.96 851.01 851.06 851.11 85116 85126 MHz
Site :  966A Chamber
Condition : FCC_part 90 POWER Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 851.0125MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
* 851.0095| -26.20 | peak 32.33 6.13 150 200
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :1 Data :#1 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: T4 03:42:59  Humidity:51.5 %
Limit1: —
-20
-30
-40
-50
-60
1 2
-70 %MW
-80
-90
-100
11000
30000 47.00 64.00 81.00 98.00 115.00 132.00 149.00 166.00 20000 MHz
Site :  966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 860MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
68.1563| -89.58 | peak 19.95 -69.63 -20.00 150 250 [-49.63
* 97.7956| -89.10 | peak 20.53 -68.57 -20.00 150 100 (-48.57

*:Maximum data

x:Over limit !:ove

r margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :1 Data :#2 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: "4 04:07:45 Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50
60

-80
-90
-100
11000
30.000 47.00 64.00 81.00 98.00 115.00 132.00 149.00 166.00 200,00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: WG6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 860MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
188.7574| -87.96 peak 21.82 -66.14 -20.00 150 140 (-46.14
* 199.3186| -87.36 peak 21.44 -65.92 -20.00 150 200 |-45.92
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City

JITS} Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :2 Data :#1 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: 4 08:39:54  Humidity:51.5 %
Limit1: —
-20
-30
-40
-50
-60
-70 1 2h
-80
-90
-100
11000
200.000 280.00 360.00 440.00 520.00 £00.00 £80.00 760.00 §40.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 860MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
684.1683( -70.08 peak -2.37 -72.45 -20.00 150 140 |-52.45
* 993.5872| -67.24 peak -2.84 -70.08 -20.00 150 250 (-50.08
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :2 Data :#2 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: 4 08:41:32  Humidity:51.5 %
Limit1: —

-20

-30

-40

-50

1

] 2

-70

-80

-90

-100

11000

200.000 280.00 360.00 440.00 520.00 £00.00 £80.00 760.00 §40.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 860MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 661.7234( -51.80 peak -5.02 -56.82 -20.00 150 140 |-36.82
995.1904| -60.64 peak -1.51 -62.15 -20.00 150 320 |(-42.15

*:Maximum data

x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#1 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: T4 06:15:07  Humidity:51.5 %
Limit1: —
-20
-30
-40
-50 1
W g
60 WW
-70
-80
-90
-100
11000
1000.000 1300.00 1600.00  1900.00 220000 2500.00  2800.00 3100.00  3400.00 4000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 860MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
* 2124.249| -57.01 peak 3.11 -53.90 -20.00 150 100 |-33.90
3272.545( -61.12 peak 3.65 -57.47 -20.00 150 230 |-37.47

*:Maximum data

x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City

SUTSE Tel:+886-2-2646-1508

Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: RICK
File :3 Data :#4 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: "4 06:22:46  Humidity:51.5 %
Limit1: —

-20
-30
-40

" W
-60

-70
-80
-90
-100
11000
1000.000 1300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00  3400.00 4000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: WG6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 860MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
* 1811.623| -51.36 peak 6.49 -44.87 -20.00 150 50 |-24.87
2418.838| -56.82 peak 6.51 -50.31 -20.00 150 120 |-30.31

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#2 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: T4 06:15:57  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50

60 M

70
-80
-90
-100
11000
4000.000 4400.00 4800.00 520000 560000 600000  6400.00 6800.00  7200.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 860MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#5 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: 4 06:23:35  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50

S T e e i cciniad

70
-80
-90
-100
11000
4000.000 4400.00  4800.00 520000 560000 600O.0O0 640000 680000  7200.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 860MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#3 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: T4 06:16:45 Humidity:51.5 %
Limit1: —_—
-20
-30
-40

-60
70
-80
-90
-100
11000
8000.000 8475.00 8950.00 942500 990000 10375.00 10850.00 11325.00 11800.00 12750.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 860MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#6 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: T4 06:24:23  Humidity:51.5 %
Limit1: —_—
-20
-30
-40

% WW

-60
70
-80
-90
-100
11000
8000.000 8475.00 8950.00 942500 990000 10375.00 10850.00 11325.00 11800.00 12750.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 860MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :POWER Data :#1 Date: 2025/3/21 Temperature:23.1 C
300  dBm Time: T4 10:28:00 Humidity:51.5 %
Limit1: —
20
10 3
0
10
-20
-30
-40
-50
-60
-70.0
859.750 859.80 859 85 859.90 859.95 860.00 860.05 860.10 860.15 860.25 MHz
Site :  966A Chamber
Condition : FCC_part 90 POWER Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 860MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
* 859.9985| -27.16 | peak 32.37 5.21 150 300
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :POWER Data :#2 Date: 2025/3/21 Temperature:23.1 C
300  dBm Time: T4 10:29:47  Humidity:51.5 %
Limit1: —
20
10
1
0
-10
-20
-30
-40
-50
-60
-70.0
859.750 859.80 859.85 859.90 859.95 860.00 860.05 860.10 860,15 860.25 MH:
Site :  966A Chamber
Condition : FCC_part 90 POWER Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 860MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
* 859.9985( -31.81 peak 34.46 2.65 150 250
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :1 Data :#1 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: T4 03:40:31 Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50
-60
1 2
-70 VWWWMMWW
-80
-90
-100
11000
30000 47.00 64.00 81.00 98.00 115.00 132.00 149.00 166.00 20000 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vdc.
M/N: Distance: 3m
Test Mode : TX 868.9875MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mkl (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
97.7956( -88.99 | peak 20.53 -68.46 -20.00 150 100 |-48.46
* 174.7896| -89.52 | peak 21.37 -68.15 -20.00 150 210 (-48.15
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :1 Data :#2 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: T4 04:08:45  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50
-60
1 2
70 M”MWWWMMMMWWWW
-80
-90
-100
11000
30.000 47.00 64.00 81.00 98.00 115.00 132.00 149.00 166.00 200.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 868.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
69.8597| -88.91 peak 21.05 -67.86 -20.00 150 200 (-47.86
* 152.3046| -88.98 peak 21.29 -67.69 -20.00 150 100 |-47.69
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :2 Data :#1 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: 4 08:34:16  Humidity:51.5 %
Limit1: —
-20
-30
-40
-50
-0 2
” 1 /_LN‘JJU\/\Y\A/-N//
-80
-90
-100
11000
200.000 280.00 360.00 440.00 520.00 £00.00 £80.00 760.00 §40.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 868.9875MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
658.5170( -70.20 peak -1.66 -71.86 -20.00 150 210 (-51.86
* 767.5351( -58.29 peak -4.68 -62.97 -20.00 150 300 |-42.97
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :2 Data :#2 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: 4 08:36:24  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50
1
-0 2
M
-70
-80
-90
-100
11000
200.000 280.00 360.00 440.00 520.00 £00.00 £80.00 760.00 §40.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 868.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (dBm) | (cm) | (deg) | (dB)
* 656.9138( -50.37 -5.16 -55.53 -20.00 150 140 |-35.53
995.1904| -60.18 -1.51 -61.69 -20.00 150 230 (-41.69
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City

SUTSE Tel:+886-2-2646-1508

Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: RICK
File :3 Data :#1 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: "4 06:28:13  Humidity:51.5 %
Limit1: —

-20
-30
-40

18]

-70
-80
-90
-100
11000
1000.000 1300.00 1600.00 1900.00 2200.00 2500.00 2800.00 3100.00  3400.00 4000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: WG6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 868.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) | (aBm) | (cm) | (deg) | (dB)
* 1739.479| -47.81 peak 3.68 -44.13 -20.00 150 70 |-24.13
2418.838| -56.42 peak 1.42 -55.00 -20.00 150 250 |-35.00
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#4 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: T4 07:12:30  Humidity:51.5 %
Limit1: —_—

-20

-30

-40 1

2
> WWJ
Lt A A A N A A N A g

-60

-70

-80

-90

-100

11000

1000.000 1300.00 1600.00  1900.00 220000 2500.00 2800.00 3100.00  3400.00 4000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 868.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment

Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)

* 1811.623| -50.14 peak 6.49 -43.65 -20.00 150 140 |-23.65

2605.211| -55.29 peak 6.44 -48.85 -20.00 150 200 (-28.85
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#2 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: T4 06:29:01 Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50

50 M

70
-80
-90
-100
11000
4000.000 4400.00  4800.00 520000 560000 600O.0O0 640000 680000  7200.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 868.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#5 Date: 2025/3/21 Temperature:23.1 C
100 dBm Time: T4 07:13:44  Humidity:51.5 %
Limit1: —_—
-20
-30
-40
-50

& W

70
-80
-90
-100
11000
4000.000 4400.00 4800.00 520000 560000 600000  6400.00 6800.00  7200.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 868.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#3 Date: 2025/3/21 Temperature:23.1 C
100  dBm Time: T4 06:29:49  Humidity:51.5 %
Limit1: —_—
-20
-30
-40

-60
70
-80
-90
-100
11000
8000000 8475.00 6950.00 942500  9900.00 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd..
M/N: Distance: 3m
Test Mode : TX 868.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk (MHz) (dBm) (dB) (dBm) (@Bm) | (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :3 Data :#6 Date: 2025/3/21 Temperature:23.1 C
-10.0  dBm Time: T4 07:16:52  Humidity:51.5 %
Limit1: —_—
-20
-30
-40

G M

-60
70
-80
-90
-100
11000
8000000 8475.00 6950.00 942500  9900.00 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site : 966A Chamber
Condition : FCC_part 90 RE Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 868.9875MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :POWER Data :#1 Date: 2025/3/21 Temperature:23.1 C
300  dBm Time: T4 10:33:17  Humidity:51.5 %
Limit1: —
20
10 1
0
10
-20
-30
-40
-50
-60
-70.0
868.737 86879 868 84 868.89 868.94 868 99 869.04 869.09 869.14 869.24 MHz
Site :  966A Chamber
Condition : FCC_part 90 POWER Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 868.9875MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
* 868.9890| -26.53 | peak 34.70 8.17 150 40
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: RICK
File :POWER Data :#2 Date: 2025/3/21 Temperature:23.1 C
300  dBm Time: T4 10:34:46  Humidity:51.5 %
Limit1: —
20
1
10
0
10
-20
-30
-40
-50
-60
-70.0
868.737 86879 868 84 868.89 868.94 868.99 869.04 869.09 869.14 869.24 MHz
Site :  966A Chamber
Condition : FCC_part 90 POWER Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : TX 868.9875MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk-1 " (MHz) (dBm) (dB) (dBm) (dBm) (cm) | (deg) | (dB)
* 868.9870| -22.55 | peak 32.42 9.87 150 200
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City

Tel:+886-2-2646-1508
Fax:+886-2-2646-1533

File :1

Radiated Emission Measurement Operator: Kai
Data :#1 Date: 2025/3/21 Temperature:21.4 C
80.0  dBuV/m Time: T4 04:18:51 Humidity:46.6 %
Limit1: —_—

70

60

50

4l]—|—l

30

10

-10

* PP

-20.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_30-1000MHz Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 450.0125 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)
55.7050( 33.50 QP -12.80 20.70 40.00 100 254 |-19.30
158.5250( 33.32 QP -12.23 21.09 43.50 100 68 |-22.41
304.5100( 34.19 QP -11.94 22.25 46.00 100 287 |-23.75
451.9500| 33.92 QP -8.19 25.73 46.00 100 0 -20.27
527.6100( 34.38 QP -6.67 27.71 46.00 100 353 (-18.29
* 654.1950( 33.98 QP -4.03 29.95 46.00 100 101 (-16.05
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

Radiated Emission Measurement

Operator:

Kai

File :1 Data :#2 Date: 2025/3/21 Temperature:21.4 °C
80.0 dBu¥/m Time: T4 04:19:36  Humidity:46.6 %
Limit1: —
70
60
50
w0 —|
6
30 3 WWWWWW
1 3 MW
2 """zw
10
0
-10
-20.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_30-1000MHz Polarization: Vertical
EUT: WG6M22411-23911 Power: 7.7Vdc.
M/N: Distance: 3m
Test Mode : RX 450.0125 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/m) | (cm) | (deg.) | (dB)
53.7650( 33.02 QP -12.76 20.26 40.00 100 125 (-19.74
156.1000( 33.60 QP -12.32 21.28 43.50 100 6 -22.22
465.0450| 34.46 QP -7.98 26.48 46.00 100 251 |-19.52
545.5550( 34.52 QP -6.66 27.86 46.00 100 198 (-18.14
653.7100( 33.21 QP -4.04 29.17 46.00 100 264 |-16.83
* 853.0450( 33.47 QP -1.39 32.08 46.00 100 359 |-13.92
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

File :3

Radiated Emission Measurement

Operator: Kai

Data :#1 Date: 2025/3/21 Temperature:21.4 °C
90.0 dBu¥/m Time: T4 02:30:09 Humidity:46.6 %
Limit1: —_—
Limit2:

80

70

60

50

40

30

20

10

o

-100

a

1000.000 1700.00 240000 310000 380000 4500.00 520000 5900.00  GG00.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 450.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)
2270.500| 34.45 peak -4.08 30.37 74.00 100 189 |-43.63
2270.500| 26.10 AVG -4.08 22.02 54.00 100 189 (-31.98
3597.000( 33.98 peak -0.06 33.92 74.00 100 138 |-40.08
3597.000( 25.69 AVG -0.06 25.63 54.00 100 138 (-28.37
7310.500( 33.86 peak 11.93 45.79 74.00 100 312 ([-28.21
* 7310.500( 25.07 AVG 11.93 37.00 54.00 100 312 |-17.00
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: Kai
File :3 Data :#3 Date: 2025/3/21 Temperature:21.4 °C
0.0  dBuvV/m Time: T4 02:31:36 Humidity:46.6 %
Limit1: —_—
Limit2:

80

Fil]

&0

50
s

40 §

3
1

30 M W

20

10

o

-10.0
1000.000 1700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5300.00 6600.00 8000.00 WMHz
Site :  966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 450.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuvim) | (dBuv/m) [ (cm) | (deg.) | (dB)
2260.000| 34.28 peak -4.11 30.17 74.00 100 246 |-43.83
2260.000| 26.12 AVG -4.11 22.01 54.00 100 246 |-31.99
3579.500( 33.77 peak -0.20 33.57 74.00 100 109 |-40.43
3579.500( 25.39 AVG -0.20 2519 54.00 100 109 |-28.81
7884.500( 33.67 peak 12.43 46.10 74.00 100 99 -27.90
* 7884.500( 25.44 AVG 12.43 37.87 54.00 100 929 -16.13

*:Maximum data  x:Over limit !:over margin



g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: Kai
File :3 Data :#2 Date: 2025/3/21 Temperature:21.4 C
90.0  dBu¥/m Time: 4 02:30:50  Humidity:46.6 %
Limit1: —_—
80 Limit2:
70
&0

40

30

20

10

o

-10.0

8000.000 8475.00 8950.00

9425.00 9300.00

10375.00

10850.00

11325.00

11800.00

12750.00 MHz

Site : 966A Chamber

Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vdc.
M/N: Distance: 3m
Test Mode : RX 450.0125MHz
Note :

Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: Kai
File :3 Data :#4 Date: 2025/3/21 Temperature:21.4 C
0.0 dBuV¥/m Time: T4 02:32:17  Humidity:46.6 %
Limit1: —_—
80 Limit2:
70
60

40

30

20

10

o

-10.0

8000.000 8475.00 8950.00

9425.00 9300.00

10375.00

10850.00

11325.00

11800.00

12750.00 MHz

Site : 966A Chamber

Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vdc.
M/N: Distance: 3m
Test Mode : RX 450.0125MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)

*:Maximum data x:Over limit

l:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: Kai
File :1 Data :#1 Date: 2025/3/21 Temperature:21.4 C
80.0  dBuV/m Time: T4 04:15:35 Humidity:46.6 %
Limit1: —_—

70

60

50

4l]—|—l

) ”“SMWM

10

-10

-20.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_30-1000MHz Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 460 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuv) (dB/m) (dBuV/m) | (dBuV/m) | (cm) | (deg.) | (dB)
57.6450( 33.34 QP -12.84 20.50 40.00 100 333 ([-19.50
168.2250( 33.97 QP -12.93 21.04 43.50 100 234 |-22.46
341.8550( 34.64 QP -11.27 23.37 46.00 100 0 -22.63
428.1850| 34.54 QP -8.78 25.76 46.00 100 108 [-20.24
587.2650( 34.15 QP -5.45 28.70 46.00 100 247 |-17.30
* 772.5350( 34.65 QP -2.09 32.56 46.00 100 121 |-13.44

*:Maximum data  x:Over limit !:over margin



Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

File :1

Radiated Emission Measurement Operator: Kai
Data :#2 Date: 2025/3/21 Temperature:21.4 °C
80.0  dBuV/m Time: T4 04:16:20 Humidity:46.6 %
Limit1: —_—

70

60

50

4l]—|—l

30
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-10

-20.0

@ MWW

30.000 127.00 224.00

321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz

Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_30-1000MHz Polarization: Vertical
EUT: W6M22411-23911

Power: 7.7Vd.c.

M/N: Distance: 3m
Test Mode : RX 460 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)
53.2800( 33.58 QP -12.75 20.83 40.00 100 18 |-19.17
168.7100( 33.09 QP -12.97 20.12 43.50 100 197 (-23.38
445.6450| 34.36 QP -8.32 26.04 46.00 100 297 |-19.96
606.6650( 34.04 QP -5.16 28.88 46.00 100 211 |-17.12
* 790.4800( 33.57 QP -1.98 31.59 46.00 100 290 |-14.41
973.8100| 34.38 QP -0.24 34.14 54.00 100 65 |-19.86
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

File :3

Radiated Emission Measurement

Operator: Kai

Data :#1 Date: 2025/3/21 Temperature:21.4 °C
90.0 dBu¥/m Time: T4 02:45:16  Humidity:46.6 %
Limit1: —_—
Limit2:

80
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60

50

“ M
3
1
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20
10
0
-10.0
1000.000 1700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5900.00 6600.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 460MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)
2141.000| 35.46 peak -4.63 30.83 74.00 100 929 -43.17
2141.000| 27.48 AVG -4.63 22.85 54.00 100 99 -31.15
3590.000| 33.93 peak -0.11 33.82 74.00 100 58 -40.18
3590.000( 25.69 AVG -0.11 25.58 54.00 100 58 -28.42
7335.000| 33.75 peak 11.99 45.74 74.00 100 221 |-28.26
* 7335.000( 25.71 AVG 11.99 37.70 54.00 100 221 (-16.30
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: Kai
File :3 Data :#3 Date: 2025/3/21 Temperature:21.4 °C
90.0 dBu¥/m Time: "4 02:46:44  Humidity:46.6 %
Limit1: —_—
Limit2:

80

70
60
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-10.0
1000.000 1700.00 240000 310000 380000 4500.00 520000 5900.00  GG00.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 460MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuv) (dB/m) (dBuV/m) | (dBuV/m) | (cm) | (deg.) | (dB)
2263.500| 34.51 peak -4.10 30.41 74.00 100 156 |-43.59
2263.500| 26.56 AVG -4.10 22.46 54.00 100 156 (-31.54
3590.000( 33.98 peak -0.11 33.87 74.00 100 336 (-40.13
3590.000( 25.14 AVG -0.11 25.03 54.00 100 336 |-28.97
7926.500( 33.31 peak 12.60 45.91 74.00 100 225 |-28.09
* 7926.500( 25.66 AVG 12.60 38.26 54.00 100 225 |-15.74

*:Maximum data  x:Over limit !:over margin



g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: Kai
File :3 Data :#2 Date: 2025/3/21 Temperature:21.4 °C
90.0  dBu¥/m Time: 4 02:45:58  Humidity:46.6 %
Limit1: —

80 Limit2:
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-10.0

8000.000 847500 8950.00 942500  9900.00 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: WG6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 460MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator:  Kai
File :3 Data :#4 Date: 2025/3/21 Temperature:21.4 °C
90.0 dBu¥/m Time: T4 02:47:26  Humidity:46.6 %
Limit1: —
80 Limit2:
70
60
40
30
20
10
0
-10.0
8000.000 847500 895000 942500 930000 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site :  966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 460MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) | (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City

Tel:+886-2-2646-1508
Fax:+886-2-2646-1533

Radiated Emission Measurement

Operator:

Kai

File :1 Data :#1 Date: 2025/3/21 Temperature:21.4 °C
80.0 dBu¥/m Time: T4 04:12:20 Humidity:46.6 %
Limit1: —_—
70
60
50
a0 —1
5 6
30 . MWW
1 2 M
20 MW
10
0
10
-20.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_30-1000MHz Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 469.9875 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/m) | (cm) | (deg.) | (dB)
56.1900( 33.65 QP -12.81 20.84 40.00 100 274 (-19.16
165.3150| 34.17 QP -12.66 21.51 43.50 100 82 [-21.99
386.4750| 36.16 QP -9.94 26.22 46.00 100 89 [-19.78
542.6448| 33.74 QP -6.72 27.02 46.00 100 261 (-18.98
676.9900( 33.82 QP -3.66 30.16 46.00 100 148 |-15.84
* 838.4950( 33.10 QP -1.53 31.57 46.00 100 333 |-14.43
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

Radiated Emission Measurement

Operator:

Kai

File :1 Data :#2 Date: 2025/3/21 Temperature:21.4 °C
80.0 dBu¥/m Time: T4 04:13:05 Humidity:46.6 %
Limit1: —_—
70
60
50
40 —I
[
" 4MWWWW
3
¢ oyt
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-10

1 2
ZU‘_‘\‘

-20.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_30-1000MHz Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 469.9875 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuVv) (dB/m) (dBuV/m) | (dBuV/im) | (cm) | (deg.) | (dB)
44.5500| 34.53 QP -13.21 21.32 40.00 100 297 |-18.68
158.0400( 33.67 QP -12.25 21.42 43.50 100 12 (-22.08
408.3000| 33.47 QP -9.44 24.03 46.00 100 112 |-21.97
480.0800| 34.45 QP -7.82 26.63 46.00 100 277 |-19.37
653.2250( 33.80 QP -4.05 29.75 46.00 100 198 [-16.25
* 830.2500( 33.78 QP -1.61 3217 46.00 100 350 |-13.83
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

File :3
90.0  dBu¥/m

80

70

60

50

Radiated Emission Measurement

Data :#1

Date: 2025/3/21
Time: T4 02:52:07 Humidity:46.6 %

Operator: Kai
Temperature:21.4 C

Limit1: —
Limit2:

Pty b i
“ M.
3
1
* MM
20
10
0
-10.0
1000.000 1700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5900.00 6600.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 469.9875 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)
2249.500| 34.68 peak -4.14 30.54 74.00 100 55 |-43.46
2249.500| 26.58 AVG -4.14 22.44 54.00 100 55 |-31.56
3555.000| 34.24 peak -0.41 33.83 74.00 100 166 |[-40.17
3555.000( 26.39 AVG -0.41 25.98 54.00 100 166 |-28.02
7279.000| 34.20 peak 11.82 46.02 74.00 100 225 |-27.98
* 7279.000( 26.47 AVG 11.82 38.29 54.00 100 225 |(-15.71
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: Kai

File :3 Data :#3 Date: 2025/3/21 Temperature:21.4 °C

0.0  dBuvV/m Time: T4 02:53:36 Humidity:46.6 %
Limit1: —_—

80 Limit2:

70

&0

50 5

Pt g et Wt
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20
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-10.0
1000.000 1700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5300.00 6600.00 8000.00 WMHz
Site :  966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 469.9875 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuVim) | (cm) | (deg.) | (dB)
2242.500| 34.45 peak -4.16 30.29 74.00 100 226 |-43.71
2242.500| 26.88 AVG -4.16 22.72 54.00 100 226 |-31.28
3478.000( 34.66 peak -0.94 33.72 74.00 100 159 |-40.28
3478.000( 26.57 AVG -0.94 25.63 54.00 100 159 |-28.37
7244.000( 34.46 peak 11.67 46.13 74.00 100 36 -27.87
* 7244.000( 26.49 AVG 11.67 38.16 54.00 100 36 -15.84

*:Maximum data  x:Over limit !:over margin



g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator:  Kai
File :3 Data :#2 Date: 2025/3/21 Temperature:21.4 °C
90.0  dBu¥/m Time: 4 02:52:49  Humidity:46.6 %
Limit1: —

80 Limit2:
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-10.0

8000.000 847500 895000 942500 930000 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site :  966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 469.9875 MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) | (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator:  Kai
File :3 Data :#4 Date: 2025/3/21 Temperature:21.4 °C
90.0  dBu¥/m Time: 4 02:54:18  Humidity:46.6 %
Limit1: —
80 Limit2:
70
60
40
30
20
10
0
-10.0
8000.000 847500 895000 942500 930000 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site :  966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 469.9875 MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) | (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

File :1

Radiated Emission Measurement

Operator:

Kai

Data :#1 Date: 2025/3/21 Temperature:21.4 °C
80.0  dBu¥/m Time: T4 03:59:40  Humidity:46.6 %
Limit1: —_—

70
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-20.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_30-1000MHz Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 851.0125 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)
56.6750( 33.65 QP -12.82 20.83 40.00 100 75 |[-19.17
169.6800( 33.92 QP -13.06 20.86 43.50 100 181 [-22.64
337.9750( 33.92 QP -11.33 22.59 46.00 100 187 |-23.41
448.0700| 33.83 QP -8.27 25.56 46.00 100 0 -20.44
611.0300( 33.72 QP -5.05 28.67 46.00 100 16 |-17.33
* 821.0350( 33.85 QP -1.71 3214 46.00 100 358 |-13.86
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City

Tel:+886-2-2646-1508
Fax:+886-2-2646-1533

File :1

Radiated Emission Measurement

Operator:

Kai

Data :#2 Date: 2025/3/21 Temperature:21.4 °C
80.0 dBu¥/m Time: T4 04:00:25 Humidity:46.6 %
Limit1: —_—

70
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30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_30-1000MHz Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 851.0125 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)
53.2800( 33.56 QP -12.75 20.81 40.00 100 258 |-19.19
141.5500( 34.00 QP -12.88 21.12 43.50 100 359 |-22.38
343.7950( 35.38 QP -11.23 24.15 46.00 100 359 (-21.85
450.0100| 35.00 QP -8.23 26.77 46.00 100 3 -19.23
* 801.6350( 34.51 QP -1.90 32.61 46.00 100 139 |-13.39
983.9950| 34.44 QP -0.26 34.18 54.00 100 7 -19.82
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

File :3

Radiated Emission Measurement

Operator: Kai

Data :#1 Date: 2025/3/21 Temperature:21.4 °C
90.0 dBu¥/m Time: T4 02:58:35 Humidity:46.6 %
Limit1: —_—
Limit2:
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-10.0
1000.000 1700.00 240000 310000 380000 4500.00 520000 5900.00  GG00.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 851.0125 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)
2277.500| 34.42 peak -4.06 30.36 74.00 100 65 |[-43.64
2277.500| 26.55 AVG -4.06 22.49 54.00 100 65 |-31.51
3593.500( 34.56 peak -0.08 34.48 74.00 100 241 |-39.52
3593.500( 26.34 AVG -0.08 26.26 54.00 100 241 |-27.74
7965.000( 32.85 peak 12.81 45.66 74.00 100 65 |[-28.34
* 7965.000( 24.91 AVG 12.81 37.72 54.00 100 65 |-16.28
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City

Tel:+886-2-2646-1508
Fax:+886-2-2646-1533

Radiated Emission Measurement

Operator:

Kai

File :3 Data :#3 Date: 2025/3/21 Temperature:21.4 °C
90.0 dBu¥/m Time: 4 03:00:03 Humidity:46.6 %
Limit1: —
80 Limit2:
70
0
50
40 5
3
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1000000 170000 240000 310000 380000 450000 520000 590000  GGOO.OD 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vdc.
M/N: Distance: 3m
Test Mode : RX 851.0125 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/m) | (cm) | (deg.) | (dB)
2235.500| 34.36 peak -4.18 30.18 74.00 100 22 (-43.82
2235.500| 26.55 AVG -4.18 22.37 54.00 100 22 |-31.63
3593.500( 34.15 peak -0.08 34.07 74.00 100 74 (-39.93
3593.500( 26.47 AVG -0.08 26.39 54.00 100 74 |-27.61
7972.000( 33.08 peak 12.85 45.93 74.00 100 163 |-28.07
* 7972.000( 25.63 AVG 12.85 38.48 54.00 100 163 |[-15.52
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator:  Kai
File :3 Data :#2 Date: 2025/3/21 Temperature:21.4 °C
90.0 dBu¥/m Time: 4 02:59:17  Humidity:46.6 %
Limit1: —

80 Limit2:
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8000.000 847500 895000 942500 930000 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site :  966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 851.0125 MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) | (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator:  Kai
File :3 Data :#4 Date: 2025/3/21 Temperature:21.4 °C
90.0  dBu¥/m Time: 4 03:00:45 Humidity:46.6 %
Limit1: —
80 Limit2:
70
60
40
30
20
10
0
-10.0
8000.000 847500 895000 942500 930000 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site :  966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 851.0125 MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) | (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

Radiated Emission Measurement

Operator:

Kai

File :1 Data :#1 Date: 2025/3/21 Temperature:21.4 °C
80.0  dBu¥/m Time: 4 04:04:08  Humidity:46.6 %
Limit1: —_—
70
60
50
40 —I
B
45 WMW‘P"M

10

-10

™ P

-20.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_30-1000MHz Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 860 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)
53.7650( 33.91 QP -12.76 21.15 40.00 100 129 |-18.85
145.9150( 34.47 QP -12.71 21.76 43.50 100 281 |-21.74
324.8800( 33.92 QP -11.48 22.44 46.00 100 168 |-23.56
373.3800( 32.99 QP -10.31 22.68 46.00 100 0 -23.32
556.7100( 33.40 QP -6.41 26.99 46.00 100 135 |-19.01
* 857.4100( 34.79 QP -1.35 33.44 46.00 100 357 |-12.56
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: Kai
File :1 Data :#2 Date: 2025/3/21 Temperature:21.4 C
80.0  dBuV/m Time: 4 04:04:52 Humidity:46.6 %
Limit1: —_—
70
60
50
a0 —1
g
30 4 BWWWWMWW
M

10

-10

20 Mw

-20.0

30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_30-1000MHz Polarization: Vertical

EUT: W6M22411-23911

Power: 7.7Vd.c.

M/N: Distance: 3m
Test Mode : RX 860 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)
58.6150( 33.24 QP -12.85 20.39 40.00 100 165 |-19.61
162.8900( 33.20 QP -12.44 20.76 43.50 100 165 (-22.74
296.7500| 33.72 QP -12.17 21.55 46.00 100 237 |-24.45
493.6600| 33.65 QP -7.59 26.06 46.00 100 0 -19.94
667.2900( 33.55 QP -3.82 29.73 46.00 100 165 |-16.27
* 942.7700| 34.95 QP -0.31 34.64 46.00 100 18 [-11.36
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

File :3

Radiated Emission Measurement

Operator: Kai

Data :#1 Date: 2025/3/21 Temperature:21.4 °C
90.0 dBu¥/m Time: T4 03:05:31 Humidity:46.6 %
Limit1: —_—
Limit2:

80

70

60

50

40

30

20

10

o

3Mﬂ

2|

-10.0
1000.000 1700.00 240000 310000 380000 4500.00 520000 5900.00  GG00.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 860 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuv) (dB/m) (dBuV/m) | (dBuV/m) | (cm) | (deg.) | (dB)
2263.500| 34.34 peak -4.10 30.24 74.00 100 330 (-43.76
2263.500| 26.55 AVG -4.10 22.45 54.00 100 330 |-31.55
3572.500( 34.18 peak -0.26 33.92 74.00 100 158 |-40.08
3572.500( 26.89 AVG -0.26 26.63 54.00 100 158 |-27.37
7965.000( 33.23 peak 12.81 46.04 74.00 100 212 |-27.96
* 7965.000( 25.49 AVG 12.81 38.30 54.00 100 212 |-15.70

*:Maximum data

x:Over limit

l:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: Kai

File :3 Data :#3 Date: 2025/3/21 Temperature:21.4 °C

90.0 dBu¥/m Time: 4 03:06:59 Humidity:46.6 %
Limit1: —_—

80 Limit2:

70

0

50 5

40 5
3
1

30 MM
20
10

o

-10.0
1000.000 1700.00 240000 310000 380000 4500.00 520000 5900.00  GG00.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 860 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuv) (dB/m) (dBuV/m) | (dBuV/m) | (cm) | (deg.) | (dB)
2260.000| 34.29 peak -4.11 30.18 74.00 100 55 [-43.82
2260.000( 26.41 AVG -4.11 22.30 54.00 100 55 |-31.70
3558.500( 34.02 peak -0.38 33.64 74.00 100 69 [-40.36
3558.500( 26.14 AVG -0.38 25.76 54.00 100 69 |-28.24
7898.500( 33.82 peak 12.46 46.28 74.00 100 247 |-27.72
* 7898.500( 25.96 AVG 12.46 38.42 54.00 100 247 |-15.58

*:Maximum data  x:Over limit !:over margin



g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: Kai
File :3 Data :#2 Date: 2025/3/21 Temperature:21.4 C
90.0  dBu¥/m Time: "4 03:06:13  Humidity:46.6 %
Limit1: —_—
80 Limit2:
70
&0

40

30

20

10

o

-10.0

8000.000 8475.00 8950.00

9425.00 9300.00

10375.00

10850.00

11325.00

11800.00

12750.00 MHz

Site : 966A Chamber

Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vdc.
M/N: Distance: 3m
Test Mode : RX 860 MHz
Note :

Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)

*:Maximum data x:Over limit

l:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator: Kai
File :3 Data :#4 Date: 2025/3/21 Temperature:21.4 C
0.0 dBuV¥/m Time: 4 03:07:41 Humidity:46.6 %
Limit1: —_—
80 Limit2:
70
60

40

30

20

10

o

-10.0

EUWMWMQWMWWW

8000.000 8475.00 8950.00

9425.00 9300.00

10375.00

10850.00

11325.00

11800.00

12750.00 MHz

Site : 966A Chamber

Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vdc.
M/N: Distance: 3m
Test Mode : RX 860 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (cm) (deg.) (dB)

*:Maximum data x:Over limit

l:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

File :1

Radiated Emission Measurement

Operator:

Kai

Data :#1 Date: 2025/3/21 Temperature:21.4 °C
800  dBuV/m Time: 4 04:07:42  Humidity:46.6 %
Limit1: —_—

70

60

50

40 —|—I
30 1 5 BWWWMWM
; . bt iogonat s p
20 MWM
10
0
-10
-20.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_30-1000MHz Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 868.9875 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuVv) (dB/m) (dBuV/m) | (dBuV/im) | (cm) | (deg.) | (dB)
58.6150( 33.29 QP -12.85 20.44 40.00 100 261 |-19.56
163.3750| 33.25 QP -12.48 20.77 43.50 100 295 |-22.73
437.4000| 34.39 QP -8.52 25.87 46.00 100 295 |-20.13
508.6950( 34.21 QP -7.11 27.10 46.00 100 168 (-18.90
587.2650( 33.50 QP -5.45 28.05 46.00 100 215 |-17.95
* 662.4400( 33.74 QP -3.90 29.84 46.00 100 29 |-16.16
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

Radiated Emission Measurement

Operator:

Kai

File :1 Data :#2 Date: 2025/3/21 Temperature:21.4 °C
800  dBuV/m Time: 4 04:08:27  Humidity:46.6 %
Limit1: —_—
70
60
50
w0 —|
6
30 % EWWWWMM
1 2 3 M
) MWM
10
0
-10
-20.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_30-1000MHz Polarization: Vertical
EUT: WG6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 868.9875 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/m) | (cm) | (deg.) | (dB)
60.0700| 33.24 QP -12.90 20.34 40.00 100 2 -19.66
157.0700| 33.29 QP -12.28 21.01 43.50 100 38 [-22.49
351.0700( 34.84 QP -11.07 23.77 46.00 100 218 |-22.23
505.3000( 35.29 QP -7.26 28.03 46.00 100 359 (-17.97
623.6400( 33.68 QP -4.74 28.94 46.00 100 330 |-17.06
* 829.2800( 33.74 QP -1.62 32.12 46.00 100 238 |-13.88
*:Maximum data  x:Over limit !:over margin




Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: Kai
File :3 Data :#1 Date: 2025/3/21 Temperature:21.4 C
0.0  dBuvV/m Time: T4 03:12:39 Humidity:46.6 %
Limit1: —_—
Limit2:

80

70
60

50

L kit
40 §
3
1
» M

20

\

10

o

-10.0
1000.000 1700.00 240000 310000 380000 4500.00 520000 5900.00  GG00.00 8000.00 MHz
Site : 966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 868.9875 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/im) | (dBuV/m) | (cm) | (deg.) | (dB)
2295.000| 34.67 peak -4.00 30.67 74.00 100 103 |-43.33
2295.000| 26.11 AVG -4.00 22.11 54.00 100 103 (-31.89
3576.000( 34.00 peak -0.23 33.77 74.00 100 264 |-40.23
3576.000( 26.59 AVG -0.23 26.36 54.00 100 264 |-27.64
7422.500( 33.86 peak 12.12 45.98 74.00 100 99 [-28.02
* 7422.500( 25.80 AVG 12.12 37.92 54.00 100 99 |-16.08

*:Maximum data  x:Over limit !:over margin



Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
Tel: +886-2-2646-1508
Fax:+886-2-2646-1533

Radiated Emission Measurement Operator: Kai
File :3 Data :#3 Date: 2025/3/21 Temperature:21.4 °C
0.0  dBuvV/m Time: T4 03:14:07 Humidity:46.6 %
Limit1: —_—
Limit2:

80

70

B0

b0
\1

40 [}

3
1
* W M

20
10

o

-10.0
1000.000 1700.00 2400.00 3100.00 3800.00 4500.00 5200.00 5300.00 6600.00 8000.00 MHz
Site :  966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 868.9875 MHz
Note :
Frequency Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuvim) | (dBuv/m) [ (cm) | (deg.) | (dB)
2295.000| 34.05 peak -4.00 30.05 74.00 100 98 -43.95
2295.000| 26.16 AVG -4.00 22.16 54.00 100 98 -31.84
3590.000( 34.08 peak -0.11 33.97 74.00 100 237 |-40.03
3590.000( 26.35 AVG -0.11 26.24 54.00 100 237 |-27.76
7930.000( 33.30 peak 12.62 45.92 74.00 100 159 |-28.08
* 7930.000( 25.08 AVG 12.62 37.70 54.00 100 159 |-16.30

*:Maximum data  x:Over limit !:over margin



g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator:  Kai
File :3 Data :#2 Date: 2025/3/21 Temperature:21.4 °C
90.0 dBu¥/m Time: T4 03:13:21 Humidity:46.6 %
Limit1: —

80 Limit2:

70

60

40

30

20

10

0

-10.0

8000.000 847500 895000 942500 930000 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site :  966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Horizontal
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 868.9875 MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) | (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin




g Address:No.99,Sec.1,Balian Rd.,Xizhi Dist.,New Taipei City
SUTSE Tel:+886-2-2646-1508
Fax:+886-2-2646-1533
Radiated Emission Measurement Operator:  Kai
File :3 Data :#4 Date: 2025/3/21 Temperature:21.4 °C
90.0 dBu¥/m Time: T4 03:14:49  Humidity:46.6 %
Limit1: —
80 Limit2:
70
60
40
30
20
10
0
-10.0
8000.000 847500 895000 942500 930000 1037500 10850.00 1132500 11800.00 12750.00 MHz
Site :  966A Chamber
Condition : FCC_part 15 RE-Class B_Above 1GHz_PK Polarization: Vertical
EUT: W6M22411-23911 Power: 7.7Vd.c.
M/N: Distance: 3m
Test Mode : RX 868.9875 MHz
Note :
Frequency | Reading | Detector | Corr. factor Result Limit Ant.Pos | Tab.Pos | Margin Comment
Mk. (MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) | (cm) | (deg.) | (dB)
*:Maximum data  x:Over limit !:over margin
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